=5 -

YUCHAI HEAVY INDUSTRY

<

YC65-9 & K151

i

SPARE PARTS BOOK FOR YC65-9
HYDRAULIC EXCAVATOR

R ERETHRAA

GUANGXI YUCHAI HEAVY INDUSTRY CO.LTD.

VE: SJ009/8531.01-2016~ & HLE! E65F01



(INDEX I )

853K01.
853L01.
853K01.

01
02
03

853K. 04. 1
853K. 04. 2
853K. 04. 3

853K01.
853L01.
853L01.
853L01.
853L01.
853L01.
853L01.
853L01.
853L01.
853L01.
853K01.
853K01.
E6OF01.
E65F01.
853K01.
853L01.
853L01.

850. 11

853L01.
853L01.
853L01.
853L01.
853L01.
E65F01.
853L01.
E65F01.
853L01.
853L01.
853L01.
853L01.
853K01.
853L01.
853K01.
853L01.
853K01.
E60A3. 28. 1

05.
05.
05.
05.
05.
05.

75

85.
85.
85.

95
65
06
08

10.
10.

[ 2 BT S R

—_

10. 2

12.
12.
12.
12.
12.
12.
12.
12.
13.
13.
13.
13.
13.
13.
13.
13.

22

O ~1 O Ul B W /= O 0 =1 O Ul P

—_
Do

JEE B B

[E %P5
e E

e

S

B3}

R MAE
FEBIER S
FERE RS2
FEBRE RS
FE R R G4
FE R RS
ITERBEBRERS
S SR E R4
F SR R 42
S G E R 43
TEEERERS
Mt e e B R R4
BHNM
Gy
ROyl
At S

B SRR2
[Eik=F5IR A
RHRG
ARG

HS RS
ESTHEEA

1 R4
BERR
RIWLEAF
TR S
P& B RSN
RN 24 D
& A2 S
200 HL R e B
BRI 2L D
VBT R 2 d R
AR dE D
B

GPSHR 4

I

CHASSIS ASSEMBLY

SLEWING PLATFORM

DOZER UNIT

BOOM

ARM

BUCKET

HYDRAULIC OIL TANK

HYDRAULIC SYSTEM FOR PLATFORM 1
HYDRAULIC SYSTEM FOR PLATFORM 2
HYDRAULIC SYSTEM FOR PLATFORM 3
HYDRAULIC SYSTEM FOR PLATFORM 4
HYDRAULIC SYSTEM FOR PLATFORM 5
HYDRAULIC SYSTEM FOR CHASSIS
HYDRAULIC SYSTEM FOR PILOT CONTROL 1
HYDRAULIC SYSTEM FOR PILOT CONTROL 2
HYDRAULIC SYSTEM FOR PILOT PART 3

HYDRAULIC SYSTEM FOR WORKING EQUIPMENT
HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

CONTROL MECHANISM

AIR CONDITIONING SYSTEM ASSEMBLY
OVERLAY ASSEMBLY 1

OVERLAY ASSEMBLY 1

OVERLAY ASSEMBLY 2

SLEWING MACHINE

COOLING SYSTEM

AIR INLET SYSTEM

EXHAUST SYSTEM

FUEL SYSTEM

POWER OUTPUT SYSTEM

SUSPENSION  SYSTEM

ENGINE SPARE PART

AIR-CONDITIONED COMPRESSOR SYSTEM
ELECTRICAL ASSEMBLY FOR PLATFORM
ELECTRICAL ASSEMBLY FOR ENGINE
BATTERY ASSEMBLY

ELECTRICAL ASSEMBLY FOR CAB
ELECTRICAL ASSEMBLY FOR CONTROL BOX
ELECTRICAL ASSEMBLY FOR BOOM LAMP
ELECTRICAL ASSEMBLY FOR TANK
ELECTRICAL SYSTEM WIRING DIAGRAM
GPS SYSTEM

CAB

11
13
17
19
21
21
31
33
37
39
43
49
53

61
65
73
7
81
85
87
89
93
97
99
103
105
107
109
111
117
119
121
127
129
131
133
134
136



HFII CINDEXII)

853K. 28. 2
853L. 28. 2
853K. 28. 3
853K. 28. 4

B CAB DOOR
PR A sk INNER PLATE SUBASSEMBLY
% sh ik CAB MOVEING WINDOW COMPONENT

ik CAB OVERTURN WINDOW COMPONENT

140
144
150
152



853K01. 01 JE# K, CHASSIS ASSEMBLY

FE| #=& FHES HFF b3, &/
NO. | Quantity Part No. Description Specification Remark
1 48 0206-001400035-94 VAV - Y M14 X35 GB/T5783 12.9 A%
Bolt
2 2 853F-0100001 IR zh%e
Driving wheel
3 1 853K-0111000C TR, B ﬁ?géﬂ@
Standard
Chassis assembly C?gi;izj:igg
steel crawler)
4 1 853K-0101000D TR, L (i)@%&@
Optional
Chassis assembly (Supporting
rubber crawler)
5 2 E60A3-0106001 Bk %R
Motor shield
6 18 0404-010-05 S 44 ] 10 GB/T97. 1 ZnNi
Washer
8 22 0206-001000020-84 VAV - Y M10X 20 GB/T5783 10.9 iK%
Bolt
9 1 E60A3-0107001 B RAR
Sealed ring
10 1 820-0100002 2
Screw plug
11 24 0401-018-05 HE R 18 GB/T93 ZnNi
Spring washer
12 24 0206-001800055-84 VAV - Y M18X 55 GB/T5783 10.9 iK%
Bolt
13 12 853-0113000 R K
Idler assembly
14 1 853K-0109000A 41 ) 44
Metal ring assembly
15 1 839A-0100007A B
Splint
16 2 850-0102200 5K R S
Tension spring assembly
17 2 850-0102300 G| N 552
Tension cylinder assembly
18 2 853-0102100 T HS SR




RERK CHASSIS ASSEMBLY

825K01.01




853K01. 01 JE# KA, CHASSIS ASSEMBLY

FE| #& FHES HFF R &/
NO. | Quantity Part No. Description Specification Remark
Track idler assembly
19 2 850-0102400 AL [a] ) S5 R
Check valve assembly
20 2 0701-101-03 5 5= WASRA LRl M10X 1 JB/T7940. 2 Zn.D
Grease cup
21 8 0414-012-05 Gikithil en el 12 GB/T 7244 ZnNi
Heavy spring washer
22 8 0206-001200065-84 VAV - Y M12X 65 GB/T5783 10.9 iK%
Bolt
23 2 839A-0100006 ) 25 4%
Cover plate
24 12 0206-001400040-65 VAV - Y M14 X 40 GB/T5783 8.8 ZnNi
Bolt
25 12 0401-014-05 HE R 14 GB/T93 ZnNi
Spring washer
26 12 0404-014-05 S 44 ] 14 GB/T97. 1 ZnNi
Washer
27 2 853K-2000009 1 BB bR 1E%e &@EE%M@
Right fence plate /Optional
28 2 853K-2000008 7o B AR e &@EE%M@
Leftt fence plate /Optional
29 2 853-2001000A W B e 400X 135X 41 ’ ﬁm
Crawler Standard
30 2 853-2101000 e I8 400X 72.5X78 ﬁg% .
Rubber pedrail Optional
31 4 0404-012-05 S 44 ] 12 GB/T97. 1 ZnNi
Washer
32 4 0401-012-05 HE R 12 GB/T93 ZnNi
Spring washer
33 4 0206-001200030-84 VAV - Y M12 X 30 GB/T5783 10.9 iK%
Bolt
34 4 0403-010-05 K 10 GB/T 96. 1 ZnNi
Washer




RERK CHASSIS ASSEMBLY

825K01.01




853L01.02 [E[#FE4

SLEWING PLATFORM

Middle-front cover

FFe| #E FrES £ Fx HHE /I
NO. | Quantuty Part No. Description Specification Remark
1 1 853L-0202000C F g
Platform
2 2 853K-0200013 e
Blush
3 1 853K-0200040A TR S48
Bracket
4 10 0404-010-05 SPE 10 GB/T97. 1 ZnNi
Washer
o 10 0401-010-05 T P 10 GB/T93 ZnNi
Spring washer
6 40 0206-001000030-84 AV BN Yis M10X 30 GB/T 5783| 10.9 k7%
Bolt
7 2 0206-001000050-84 AV BN Yis M10X 50 GB/T 5783| 10.9 k7%
Bolt
8 1 853K-0200050 T
Handrail
9 1 8500200002 1E4R
Stop board
10 1 870-0200012 JIZ
Rubber Mat
11 1 870P-0200012 i
Cover Board
12 34 0403-010-05 KR 10 GB/T 96. 1 ZnNi
Big washer
13 2 853K-0200002A FEHT R
Left—front cover
14 2 853K-0200003 Ao AR
Left-middle cover
15 2 853K-0200005 Ao Ja B AR
Left-rear cover
16 4 T0804-022014 P
Washer
17 4 0204-001600090-84 VAV:EE Y ¥ M16X90 GB/T5782 | 10.9 A%
Bolt
18 1 853L-0200002 RT3 JEE R




SLEWING PLATFORM

805L01.02 E%¥s




853L01.02 [E[#FE4

SLEWING PLATFORM

FFe| #E FrES £ Fx HHE /I
NO. | Quantuty Part No. Description Specification Remark
19 2 860K-0200004 BE T
Rubber hat I
20 1 85310200003 Hh 5 AR
Middle-rear cover
21 1 853K-0200001A S
Counter weight
22 1 820-0206000 BIEFWE 1
Injection pipe |
23 3 0701-101-03 B R AL MI0X1 JB/T7940. 1 Zn.D
Grease cup
24 1 835-0209000A BRI
Injection pipe
25 1 820-0207000 BRI WE 1T
Injection pipe II
26 1 853K-0200008A WELRR

Sponge board




SLEWING PLATFORM

805L01.02 E%¥s




853K01. 03 #+%:E DOZER UNIT

FE| BE ZHES ZHR i &/
NO. | Quantity Part No. Description Specification Remark
1 4 T0804-01005 b
Spacer
2 4 860-0402009 B 1
Dust-proof seal I
3 2 0702-101-03 23k 2 v AR M10X 1 JB/T7940. 2 Zn.D
Grease cup
4 1 853K-0301100A 15"
Dozer blade
5 2 860-0300004 =
bush
6 4 T0804-01008 b
Spacer
7 2 853K-0303000 5
Shaft
8 4 860Q-0300002 JEAR
plate
9 8 0401-012-05 L 12 GB/T93 ZnNi
Spring washer
10 8 0206-001200025-65 VAV B Y M12X25 GB/T5783 8.8 ZnNi
Bolt
11 2 853K-0302000 5
Shaft




803K01.05 #+%E DOZER UNIT

10



853K.04.1 Z)%E BOOM

FE| #=&E ZHES ZF b0 &/
NO. | Quantity Part No. Description Specification Remark
1 4 T0804-01006 B £
Spacer
2 1 853K-0400030A B S AR
Shaft
3 6 T0804-01005 B £
Spacer
4 4 0306-140-45 Eithay L EeEA M14 GB/T6170 8 ZnNi
Nut
5 1 860Q-0400006 FH %
Shaft pin
6 2 0204-001400110-84 VAV By M14X110 GB/T 5782 | 10.9 iAw®
Bolt
7 1 853K-0400008 FH %
Shaft
8 1 853K-0401100C EYL= RS
Boom body
9 1 853K-0400050 BV LA
Shaft
10 1 T0802-020052 AR
Locked plate
11 4 0404-012-05 -5 ] 12 GB/T97. 1 ZnNi
Washer
12 6 0206-001200030-84 AV B i MI2X30 GB/T5783 | 10.9 Am%
Bolt
13 2 860-0424004 b7 > FEl
Dust—proof seal
14 2 850-0401002 Tt E
Copper bush
15 1 853K-0400040B ELEE R
Shaft
16 1 T0802-020050 AR
Locked plate
17 1 853K-0400012A EHR
Locked plate
18 2 860-0420007 (R
Spacer

11




893K.04.1

% BOOM

12



853K.04.2 3-4Ff ARM

FE| #=&E ZHES ZF b0 &/
NO. | Quantity Part No. Description Specification Remark
1 12 T0804-01005 (EE oy
Spacer
2 10 860-0402009 b 1
Dust—-proof seal I
3 6 860Q-0402001 WA=
Steel bush
4 1 853K-0414100 AT AE
Connecting rod body
5 3 850-0402001 e E T
Middle bush
6 5 0701-101-03 I i e WSO i M10X 1 JB/T7940. 1 In.D
Grease cup
7 1 853K-0400003 FH %
Shaft
8 1 853K-0416001 AT
Right linkage
9 2 853K-0414001 WA=
Steel bush
10 6 0204-001400110-84 AV B i M14X110 GB/T 5782 | 10.9 ikm%
Bolt
11 1 853K-0415000A T RErT
Left linkage
12 1 853K-0400004 FH %
Shaft
13 12 0306-140-45 TR S F 1B R M14 GB/T 6170 8 ZnNi
Nut
14 2 853K-0400002 FH %
Shaft
15 1 853K-0402100 AR
Arm body
16 1 853K-0400005 FH %
Shaft
17 1 853K-0400006 FH %
Shaft
18 2 860-0424004 b7 > FEl
Dust—proof seal
19 2 850-0402002 Tt E
Copper bush
20 1 850-0402003A A E

Middle bush

13




805K.04.2  Hf ARM

14



853K.04.2 3-4Ff ARM

FE| HE FHES FHK A% HHE
NO. | Quantity Part No. Description Specification Remark
21 1 860-0400011 PR 1
Spacer

15




805K.04.2  Hf ARM

16



853K.04.3 %%} BUCKET

FE| HE FHES ZHR A% HHE
NO. | Quantity Part No. Description Specification Remark
1 4 850-0403003 e
Bush
2 1 853K-0403100 EREI RN
Bucket body
3 6 0303-160-63 ISR AN A B KR R M16 GB/T889. 1 10 Zn.D
Nut
4 1 850-0403001A KTk
Left cutter
5 6 0206-001600050-84 VAV PN Y M16X50 GB/T5783 10.9 K%
Bolt
6 5 860-0403001 wWE
Teeth sheath
7 5 860-0434001 e
Rubber spacer
8 5 860-0403005 ERA]
Pin spacer
9 1 850-0403002A Tk

Right cutter

17




805K.04.5 #+ BUCKET

18



853K01.05.1 ¥4 HYDRAULIC OIL TANK

AR BHEE %, K WA %
NO. |Quantuty Part No. Description Specification Remark
1 9 0206-000800025—65 VAV By b M8X 25 GB/T5783 8.8 ZnNi
Bolt
Z 9 0401-008-05 35 £ 8 GB/TY3 7nNi
Spring Washer
3 9 0404-008-05 ] 8 GB/T97. 1 ZnNi
Washer
4 1 853K-0505001A EIR
Flange cover
5 2 0604-016000300-30 OFEHE e 2% 1 P 160X 3 NBR-90 1SO
0 seal ring
6 1 85300503200 (5] 3H19 2 F
Oil-return filter assembly
7 1 860-0513001 L e
Rubber mat
8 1 860A-0513500 WAL
Liquidometer assembly
9 6 0206-000400016—65 VAV By b M4X 16 GB/T5783 8.8 ZnNi
Bolt
10 6 0401-004-05 60 T B [ 4 GB/T93 ZnNi
Spring Washer
1 1 853K-0505300 R R A S ks 22
Air cleaner
12 1 853K-0505200 V2L 2 b
Flange cover
13 1 860L-0505200 Rl 30
Oil-intake filter assembly
14 1 853K-0505400 AR A
Hydraulic oil tank body
. 33 BS/A 33.7X42X2
15 1 :
889-0500029 Ak IS0
Bolt joint
16 1 F15B1-0501200 PR
Hose assembly
17 1 522-1502003 iikec)

Bolt stifled

19




#EwA  HYDRAULIC OIL TANK

833K01.05.1

\OI

/=

m
@ .

20



853L.01.05. 1 F W ER 41 HYDRAULIC SYSTEM FOR PLATFORM 1

Pl & ZHES AR B &
NO.| Quantuty Part No. Description Specification Remark
1 1 853K-0512001 Bk
Bolt joint
2 2 856-0500009 HAEk
Square joint
3 1 T0201-020061 JBEE
Rubber pipe assembly
4 1 0602-005992353-30 OTEAZ I 5 £ 1B 59.92X3.53 GB/T3452. 1
0 rubber seal ring
5 1 853L-0512200 BE R
Steel pipe assembly
6 4 0206-000600060-65 VAViib i M6X 60 GB/T 5783 8.8 Zn.Ni
Bolt
7 4 0404-006-05 P | 6 GB/T 97.1 Zn.Ni
Washer
8 2 853-9500006 BRI E &
Rubber sleeve
9 2 853K-9500003 AR
plate
10 1 853L-0512006 &S
Pipe clamp
11 8 0404-008-05 P | 8 GB/T 97.1 Zn.Ni
Washer
12 8 0401-008-05 T E 8 GB/T 93 Zn.Ni
Spring washer
13 2 853K-9500001 &k
Pipe clamp
14 1 818B-0500061 A"k
Bolt joint
15 4 0404-010-05 P | 10 GB/T97.1 Zn.Ni
Washer
16 4 0401-010-05 T E 10 GB/T93 Zn.Ni
Spring washer
17 4 0206-001000030-65 VAViib i M10X30 GB/T5783 8.8 Zn.Ni
Bolt
18 2 830E-0500003 iRk
Square joint
19 1 T0201-020062 JBEE
Rubber pipe assembly
20 1 853L-0512300 BE R 22 BS/A 22.7X30X2 ISO

Steel pipe assembly

21




805L01.00.1 Fekks41 HYDRAULIC SYSTEM FOR PLATFORM 1

22



853L.01.05. 1 F W ER 41 HYDRAULIC SYSTEM FOR PLATFORM 1

Fs| #E FHES AW G50 g &
NO.| Quantuty Part No. Description Specification Remark
21 2 1003-058-00 W54t d38 SAE J1508 (SLTBZY)
Hoop
22 1 889-0500004 Hrm R
Cloth inserted hose
23 1 853D- 1285003 B
Pipe clamp
24 1 0211-001000016-65 VAV Rr A1) Y M10X 16 GB/T5789 8.8 Zn.Ni
Bolt
25 1 8531-0512007 B
Pipe clamp
26 1 8531.-0512005 S R
Pipe clamp
27 4 0306-100-45 1SS R R M10 GB/T 6170 8 Zn.Ni
Nut
28 2 885-0500004 B
Pipe clamp
29 1 853L-0512002 E
Steel pipe assembly
30 4 0206-001000060-65 VAV M1OX 60 GB/T 5783 8.8 7Zn.Ni
Bolt
31 2 820-0500004 122E
Plug
32 2 0416-010-00 0B H BV 10 BS/A 10.7X 16X 1.5 IS0
Combinatory washer
33 1 853D-0500033 WARTREN
block
34 1 0604-003292353-30 OJEAE i 2% & [ 32.92X3.53 NBR-90 1ISO
0 seal ring
35 1 853K-0533000 R
0il pump
36 1 0604-001918246-30 OJEAE i 2% & [ 19.18X2.46 NBR-90 ISO
0 seal ring
37 1 853-8500002 Bk
Bolt joint
38 2 0206-001200035-94 VAV M12%X35 GB/T 5783 2.9 xZm®
Bolt
39 1 0404-012-05 P44 12 GB/T97. 1 7n.Ni
Washer
40 4 0401-012-05 60 T B [ 12 GB/T93 7n.Ni
Spring washer
41 4 0206-001200040-65 VAL B N M12X 40 GB/T5783 8.8 7Zn.Ni
Bolt
42 1 8531.-0512100 N R
Steel pipe assembly
43 1 0604-005715353-30 OJEAG i % &1 [ 57.15X3.53 NBR-90 ISO

23




805L01.00.1 Fekks41 HYDRAULIC SYSTEM FOR PLATFORM 1

24



853L.01.05. 1 F W ER 41 HYDRAULIC SYSTEM FOR PLATFORM 1

Pl & ZHES B Rk %%
NO.| Quantuty Part No. Description Specification Remark
0 seal ring
44 2 1003-048-00 MEdtE d48 SAE J1508 (SLTBZY)
Hoop
4b 1 889-0500004 R E
Cloth inserted hose
46 1 T0201-020060 JBEE
Rubber pipe assembly
47 1 853K-0512002 B R e
Pipe clamp
48 1 860K-0500019 Bk
Bolt joint

25




805L01.00.1 Fekks41 HYDRAULIC SYSTEM FOR PLATFORM 1

26



853L.01.05.2F W E R 42 HYDRAULIC SYSTEM FOR PLATFORM 2

Pl & ZHES P40 ke &
NO.| Quantuty Part No. Description Specification Remark
1 3 0604-003769353-30 OTEAZ I 5 £ 1B 37.69X3.53 NBR-90 IS0
0 ring seal ring
2 1 T0104-010003 sk M10 GB/T 889.1
Bolt joint
3 3 889-0504700 R
flan
4 12 0404-010-05 P | 10 GB/T97.1 ZnNi
Washer
5 12 0401-010-05 T E 10 GB/T93 ZnNi
Spring washer
6 12 0206-001000030-65 VAViib i M10X30 GB/T5783 8.8 ZnNi
Bolt
7 1 T0102-040001 45° ek
45°  joint
8 1 T0202-020023 JBEE
Rubber pipe assembly
9 1 0416-027-00 205 B B 27 BS/A27. 7X36X2 IS0
Combinatory washer
10 1 839A-0500008 Bk
Bolt joint
11 2 0604-001780240-30 OTEAZ I 5 £ 1B 17.8X2.4 NBR-90 ISO
0 ring seal ring
12 1 839A-0501200A R
valve
13 1 850-0500005 Bk
Bolt joint
14 1 853K-0513100 JBEE
Rubber pipe assembly
15 1 853D-0500017 EpE SN
Tee joint
16 4 853-0500017 Bk
Bolt joint
17 1 0604-001380240-30 OTEAZ I 5 £ 1B 13.8X2.4 NBR-90 ISO
0 ring seal ring
18 1 853K-0513020 HAEk
Square joint
19 1 612-0500003 Bk
Bolt joint
20 1 839A-0501300 R
valve

27




833L01.05.2 *e#E#41 HYDRAULIC SYSTEM FOR PLATFORM 2

28



853L.01.05.2F W E R 42 HYDRAULIC SYSTEM FOR PLATFORM 2

e HE FHES 2K oL e 2% 3
NO.| Quantuty Part No. Description Specification Remark
21 1 853K-0513010 45° sk
45°  joint
22 2 T0202-020014 A S R
Rubber pipe assembly
23 2 0204-000800080-65 VAV By b M8X 80 GB/T 5782 8.8 ZnNi
Bolt
24 2 0401-008-05 P 8 GB/T93 ZnNi
Spring washer
25 2 0404-008-05 SR 8 GB/T97. 1 ZnNi
Washer
26 1 853K-0500002 ik
Pipe clamp
27 1 853L.-0513001 MR s
Pipe clamp

29




833L01.05.2 *e#E#41 HYDRAULIC SYSTEM FOR PLATFORM 2

30



853L.01.05.3 F W E R 43 HYDRAULIC SYSTEM FOR PLATFORM 3

B #& ZHAS B Rk &5
NO.| Quantuty Part No. Description Specification Remark
1 1 T0101-010001 Bk
Bolt joint
2 2 T0101-010006 Bk
Bolt joint
3 4 830E-0500003 IEN;iESS
Square joint
4 2 818B-0500063 P AMB LU Sk
Square joint
5 2 818B-0500014 Bk
Bolt joint
6 1 240-0500019 Bk
Bolt joint
7 1 850D-0507000 PRSP S
Rubber pipe assembly
8 4 850-0500005 Bk
Bolt joint
9 4 0604-001780240-30 0T A5 Ji 25 2 17.8X 2.4 NBR-90 IS0
0 ring seal ring
10 2 8507503000 Bk
Bolt joint
11 1 T0201-020114 FE A A
Rubber pipe assembly
12 2 820-0500041 Bk
Bolt joint
13 2 0604-001380240-30 0T A5 Ji 25 2 13.8X 2.4 NBR-90 IS0
0 ring seal ring
14 1 838B-0524000 FE A A
Rubber pipe assembly
15 1 853D-0534000 FE A A

Rubber pipe assembly

31




803L01.05.3 Fe#bz41 HYDRAULIC SYSTEM FOR PLATFORM 3

=)@
)
@™
S

15

213 e >

32

11



8531.01.05.4F W E R 44 HYDRAULIC SYSTEM FOR PLATFORM 4

B #& ZHAS B Rk %5
NO.| Quantuty Part No. Description Specification Remark
1 1 853-0512000 EQi 3
MCV
2 1 853D-0500038 ik
plug
3 1 505-9500006 Bk
Bolt joint
4 2 858-0500012 IEN;iESS
Square joint
5 1 860A-0571000 PRSP S
Rubber pipe assembly
6 1 853D-0500036 Bk
Bolt joint
7 3 830E-0500003 IEN;iESS
Square joint
8 1 892B-0561000 PRSP S
Rubber pipe assembly
9 1 T0101-010006 Bk
Bolt joint
10 1 818B-0500014 Bk
Bolt joint
11 1 852A-0525000 FE A A
Rubber pipe assembly
12 1 839-0536000 FE A A
Rubber pipe assembly
13 1 853-0500017 Bk
Bolt joint
14 2 0604-001380240-30 OTEAR % £ [ 1.8 Zis4o NBRE90
0 ring seal ring
15 3 0206-001000030-84 VAV ISy Y M10X 30 GB/T5783 | 10.9 7%
Bolt
16 4 0401-010-05 5 A 10 GB/T93 Zn. Ni
Spring washer
17 1 816-0513005 Bk
Bolt joint
18 1 5187500003 Bk
Bolt joint
19 1 853K-0511010 ) = 48
valve stents
20 4 0404-016-05 SEAATE 16 GB/T97. 1 Zn. Ni

33




853L01.05.4 Fe#Es41 HYDRAULIC SYSTEM FOR PLATFORM 4

34



8531.01.05.4F W E R 44 HYDRAULIC SYSTEM FOR PLATFORM 4

FE| & FHES AR Rk &
NO.| Quantuty Part No. Description Specification Remark
Washer
21 4 0401-016-05 iR A 16 GB/T93 Zn. Ni
Spring washer
22 4 0206-001600040-65 VAV ISy Y M16X40 GB/T5783 8.8 7Zn.Ni
Bolt
23 8 0206-001600045-94 VAV ISy Y M16X45 GB/T5783 | 12.9 A7 %
Bolt
24 1 850-0556000 [ %% PRl R AT
Slewing motor
25 1 0206-001000045-84 VAV ISy Y M10X45 GB/T5783 | 10.9 A7 %
Bolt
26 1 0306-100-45 Rithay el S M10 GB/T 6170 8 ZnNi
Nut

35




853L01.05.4 Fe#Es41 HYDRAULIC SYSTEM FOR PLATFORM 4

36



853L.01.05.5F W E R4S HYDRAULIC SYSTEM FOR PLATFORM 5

B #& ZHAS B Rk %5
NO.| Quantuty Part No. Description Specification Remark
1 1 853K-0511200 PRSP S
Rubber pipe assembly
2 1 853K-0511300 PRSP S
Rubber pipe assembly
3 1 T0201-020014 PRSP S
Rubber pipe assembly
4 1 853K-0511500 PRSP S
Rubber pipe assembly
5 1 853K-0511400 PRSP S
Rubber pipe assembly
6 1 T0201-020015 PRSP S
Rubber pipe assembly
7 3 0204-000800080-65 VAV By M8X 80 GB/T5782 8.8 ZuNi
Bolt
8 3 0401-008-05 5 A 8 GB/T93 ZnNi
Spring Washer
9 3 0404-008-05 SEAATE 8 GB/T97. 1 ZnNi
Washer
10 1 853K-0511008 ESJD
Pipe clamp
11 1 853K-0511001A R
Pipe clamp
12 3 0306-080-45 LAY F IR BE M8 GB/T6170 8 ZnNi
Nut
13 2 T0101-010006 Bk
Bolt joint
14 1 T0101-010004 Bk
Bolt joint
15 1 240-0500011 Bk
Bolt joint
16 2 818B-0500014 Bk
Bolt joint

37




855L01.03.5 Fe#E#4> HYDRAULIC SYSTEM FOR PLATFORM 5

H | SR
[T @R

e B

16

38



853L.01.754T EZE BEWE R4 HYDRAULIC SYSTEM FOR CHASSIS

B #& ZHAS P4 Rk %5
NO.| Quantuty Part No. Description Specification Remark
1 1 850-0504000 rh e [E] i sk
Centre slewing joint
2 4 0303-100-45 IR 7S B R IR ) M10 GB/T 889.1 8 ZnNi
Nut
3 4 0404-010-05 SEAATE 10 GB/T 97.1 ZnNi
Washer
4 4 0206-001000035-84 VAV ISy Y MIOXB?ZSGB/ T o9 e
Bolt
5 8 850-0500005 Bk
Bolt joint
6 8 0604-001780240-30 OTEHG s 25 4 Pl 17.8x Zis4o NBR=90
0 ring seal ring
7 1 853K-7500001 Bk
Bolt joint
8 1 870-7500003 —IE kL
Tee joint
9 1 820-7500007 —IE kL
Tee joint
10 2 853-7504000 PRSP S
Rubber pipe assembly
11 2 853-7503000 PRSP S
Rubber pipe assembly
12 2 853K-7501400 FE A A
Rubber pipe assembly
13 2 853-7502000 PRSP S
Rubber pipe assembly
14 8 8207500006 BIRE
Rubber sleeve
15 4 820-0500041 Bk
Bolt joint
16 4 0604-001380240-30 OTEHG s 25 4 Pl 13.8x Zis4o NBR=90
0 ring seal ring
17 2 855-7500002 Bk
Bolt joint
18 2 0604-001080240-30 OTEAG I 1 Pl 108 Zis4o NBR=90
0 ring seal ring
19 2 853D-7511000 AT 7E IR A

39




833L01.75 k&#atiEz4 HYDRAULIC SYSTEM FOR CHASSIS

40



853L.01.754T EZE BEWE R4 HYDRAULIC SYSTEM FOR CHASSIS

B #& ZHAS P4 Rk %5
NO.| Quantuty Part No. Description Specification Remark
Traveling motor
20 1 855-7501000 YL
Dozer cylinder assembly
21 2 0416-022-00 A 99, 72><2£S><//; 10
Combinatory washer
22 2 820-0500023 Bk
Bolt joint
23 2 853K-7501100 PRSP S
Rubber pipe assembly
24 4 8607500001 BIRE

Rubber sleeve

41




833L01.75 k&#atiEz4 HYDRAULIC SYSTEM FOR CHASSIS

42



8531.01.85.1 o B HEE R 41 HYDRAULIC SYSTEM FOR PILOT CONTROL 1

Pl & FHES AR B &
NO.| Quantuty Part No. Description Specification Remark
1 1 860-8521000 JBEE
Rubber pipe assembly
2 3 820-0500003 Bk
Bolt joint
3 8 0416-018-00 ek i 18 BS/A }SJXZ?XZ
Combinatory washer
4 2 0401-006-05 T E 6 GB/T93 Zn. Ni
Spring washer
5 2 0204-000600080-65 A KRR M6 X 80 GB/T5782 8.8 Zn.Ni
Bolt
6 1 8208514000 SE PR
pilot filter assembly
7 1 830D-8504000 JBEE
Rubber pipe assembly
8 3 830-8500001 13k
plug
9 8 0416-014-00 iRE g Rl 14 Bs/ AMI'S?()XZIXI'B
Combinatory washer
10 3 820-8500004 Bk
Bolt joint
11 5 810M-0500003 Ak
Square joint
12 1 853-8505000 T R B
0il source
13 1 860A-8524000 i=3=Y57
Rubber pipe assembly
14 12 0404-008-05 P | 8 GB/T97. 1 Zn.Ni
Washer
15 12 0401-008-05 T E 8 GB/T93 Zn. Ni
Spring washer
16 10 0206-000800020-65 A KRR M8X 20 GB/T5783 8.8 Zn.Ni
Bolt
17 2 0206-001000020-65 A KRR M10X20 GB/T5783 8.8 Zn.Ni
Bolt
18 2 0401-010-05 T E 10 GB/T93 Zn. Ni
Spring washer
19 2 0404-010-05 P | 10 GB/T97.1 Zn.Ni
Washer

43




853L01.85.1 Av##uEz4 HYDRAULIC SYSTEM FOR PILOT CONTROL 1

44



8531.01.85.1 o B HEE R 41 HYDRAULIC SYSTEM FOR PILOT CONTROL 1

Pl & FHES AR B &
NO.| Quantuty Part No. Description Specification Remark
20 1 860K-8500009 IR
stents
21 1 860-8523000 i=3=Y57
Rubber pipe assembly
22 1 T0201-020064 i=3=Y57
Rubber pipe assembly
23 2 810-0500023 e 2
plug
24 1 526A-9500001 Bk
Bolt joint
25 3 820-7500002 Bk
Bolt joint
26 3 818B-0500063 Ak AKHE 209-18
Square joint
27 1 T0201-020063 i=3=Y57
Rubber pipe assembly
28 1 85008500001 Ak
Square joint
29 1 810M-0500002 Ak
Square joint
30 1 838B-0524000 i=3=Y57
Rubber pipe assembly
31 1 858B-8500002 IR Rk
Tee joint
32 1 880-8501100 iR IR
block
33 2 0206-000800050-65 VAViib i M8X 50 GB/T 5783 8.8 Zn.Ni
Bolt
34 1 818B-0500016 Bk
Bolt joint
35 1 835-8502000A i=3=Y57
Rubber pipe assembly
36 1 T0201-010005 i=3=Y57
Rubber pipe assembly
37 1 240-8500001 Bk
Bolt joint
38 1 850-8502000 EpE SN
Tee joint
39 1 820-0500041 Bk

45




853L01.85.1 Av##uEz4 HYDRAULIC SYSTEM FOR PILOT CONTROL 1

46



8531.01.85.1 o B HEE R 41 HYDRAULIC SYSTEM FOR PILOT CONTROL 1

Pl & FHES AR B &
NO.| Quantuty Part No. Description Specification Remark
Bolt joint
40 1 830E-0506000 JBEE
Rubber pipe assembly
41 1 0604-001080240-30 OTEAZ I 5 £ 1B 10.8X2.4 NBR-90 ISO
0 ring seal ring
42 1 855-7500002 A"k
Bolt joint
43 3 853K-7500001 A"k
Bolt joint
44 1 0604-001380240-30 OTEAZ I 5 £ 1B 13.8X2.4 NBR-90 ISO
0 ring seal ring
45 1 820-0500004 R
plug
46 1 839B-8500002 RS
adapter
47 3 608A-8500007 A"k
Bolt joint
48 1 0604-000892183-30 OTEAZ I 5 £ 1B 8 92><1.I§g \BR90
0 ring seal ring
49 2 853K-8503001 R
plug
50 2 853D-0500037 R
plug

47




853L01.85.1 Av##uEz4 HYDRAULIC SYSTEM FOR PILOT CONTROL 1

48



8531.01.85.25c S HIER 42 HYDRAULIC SYSTEM FOR PILOT CONTROL 2

Pl & ZHES AR ke &
NO.| Quantuty Part No. Description Specification Remark
1 8 0206-000600025-65 A KRR M6 X 25 GB/T5783 8.8 Zn.Ni
Bolt
2 8 0401-006-05 T E 6 GB/T93 Zn. Ni
Spring washer
3 12 0404-006-05 P | 6 GB/T97.1 Zn.Ni
Washer
4 1 839A-8500300 iy e |
left pilot valve
5 2 T0101-02000 SR/ SRWER S
Bolt joint
6 8 860A-8500003 Bk
Bolt joint
7 2 855-7500002 Bk
Bolt joint
8 1 870-8538000 JBEE
Hose assembly
9 3 858-6509000 JBEE
Hose assembly
10 4 526-8503000 i=3=Y57
Hose assembly
11 1 860A-7508000 i=3=Y57
Hose assembly
12 2 839A-8500015 Jhe %
plug
13 6 0211-000600012-65 ISR R M6X 12 GB/T5789 8.8 Zn.Ni
Bolt
14 2 839A-8500010 EEE I
Seal Pipe clamp
15 1 839A-8500400 BT
Right pilot valve
16 1 838B-8508000 i=3=Y57
Hose assembly
17 2 805-7522000 i=3=Y57
Hose assembly
18 4 0416-014-00 AEEHBE 1 BS/ AMI'S?()XZIXI' °
Combinatory washer
19 2 T0101-010010 Bk
Bolt joint
20 1 892A-8515000 i=3=Y57

49




823L01.85.2 #Aweika% HYDRAULIC SYSTEM FOR PILOT CONTROL 2

15
N 13
v
6 5 31
1 7 6 36
2 15
3 10 10
~ 2

!

~
_.?a
>
1\ 1 1
>
IS
~
&
3
%ﬁ;
N

30 1% 9%
N\~ 1 13
14
> ° 2% 26
6 /g g 9 1
Rl 3 2% o
\ b 343 "
3 4 7
b
\\\ S b 34 8
1
by 2
2) 5,4
18 a7
37 3
2 2 PN 34
38 3 a8 3 M
y o

50



8531.01.85.25c S HIER 42 HYDRAULIC SYSTEM FOR PILOT CONTROL 2

Pl & ZHES AR ke &
NO.| Quantuty Part No. Description Specification Remark
Hose assembly
21 1 870-8511300 JBEE
Hose assembly
22 1 T0201-020016 JBEE
Hose assembly
23 1 T0201-020017 JBEE
Hose assembly
24 14 810M-0500002 HAEk
Square joint
25 1 858B-8500002 IR Rk
Tee joint
26 1 820-0500004 R
plug
27 2 0206-000800016-65 VAViib i M8X 16 GB/T5783 8.8 7Zn.Ni
Bolt
28 1 860L-8500003 [ € Z5 AR
plank
29 3 810M-0500003 HAEk
Square joint
30 2 830D-8500002 REFE
Hose assembly
31 1 T0301-11000 TR
Bulldoze pilot valve
32 12 0604-001080240-30 OTEAZ I 5 £ 1B 10.8X2.4 NBR-90 ISO
O-ring
33 1 892A-8536000 JBEE
Hose assembly
34 11 526A-9500001 A"k
Bolt joint
35 1 T0101-05000 SR/ SRWER S
Bolt joint
36 3 T0101-010007 A"k
Bolt joint
37 2 853K-8500100 A [r) T AL IR
Throttle
38 2 839B-8500001 AL
strip

51




823L01.85.2 #Aweika% HYDRAULIC SYSTEM FOR PILOT CONTROL 2

15
N 13
v
6 5 31
1 7 6 36
2 15
3 10 10
~ 2

!

~
_.?a
>
1\ 1 1
>
IS
~
&
3
%ﬁ;
N

30 1% 9%
N\~ 1 13
14
> ° 2% 26
6 /g g 9 1
Rl 3 2% o
\ b 343 "
3 4 7
b
\\\ S b 34 8
1
by 2
2) 5,4
18 a7
37 3
2 2 PN 34
38 3 a8 3 M
y o

52



853L.01.85.3 5 R IR E R 43 HYDRAULIC SYSTEM FOR PILOT PART 3

5| ¥%E TR E % R A #E
NO. | Quantuty Part No. Description Specification Remark
1 2 0404-008-05 P | 8 GB/T97. 1 ZnNi

Washer
2 2 0401-008-05 T E 8 GB/T93 ZnNi
Spring washer
3 2 0206-000800025-65 VAViib i M8X 25 GB/T 5783 8.8 ZnNi
Bolt
4 1 E60A3-8503000 ITEESE 5839}\5 .
8500200/ 2=
Walking pilot valve
5 1 855-7500002 Bk
Bolt joint
6 1 T0101-02000 SR/ SRWER S
Bolt joint
7 4 860A-8500003 Bk
Bolt joint
8 1 892A-8529000 JBEE
Hose assembly
9 1 826-8516000 JBEE
Hose assembly
10 1 830D-8517000 i=3=Y57
Hose assembly
11 1 860A-8535500 i=3=Y57
Hose assembly
12 2 870-8519000A i=3=Y57
Hose assembly
13 1 860-8521000 i=3=Y57
Hose assembly
14 2 810M-0500003 Ak
Square joint
15 2 0416-014-00 ek i 14 BS/ AMI'S?()XZIXI'B
Combinatory washer
16 2 T0101-010010 Bk
Bolt joint
17 1 810M-0500002 Ak
Square joint
18 6 0604-001080240-30 OTEAZ I 5 £ 1B 10.8X2.4 NBR-90 ISO

53




853L01.85.5 avetuizs HYDRAULIC SYSTEM FOR PILOT CONTROL 3

4 “.m N
SHNED

]
NN
L)) AR

SSW - —

Weaeels) /o )}
~SU TR - NEY)
)N
37

G

54



853L.01.85.3 5 R IR E R 43 HYDRAULIC SYSTEM FOR PILOT PART 3

5| ¥%E TR E % R A #E
NO. | Quantuty Part No. Description Specification Remark
O-ring
19 4 526A-9500001 Bk
Bolt joint
20 2 T0101-010007 Bk
Bolt joint
21 1 839A-8500200A 1L 85?3]306000}\%%
Walking pilot valve
22 1 870P-0600103 B Fk
Handle boom
23 2 0105-000500008-65 7S H AR SR AT M5X8 GB/T 70.1 8.8 ZnNi
Bolt
24 1 870P-0600104 e Fk
Handle boom
25 2 853K-0607020 TR
Joy stick
26 2 0404-010-05 P | 10 GB/T 97.1 ZnNi
Washer
27 2 0206-001000035-65 A KRR M10X35 GB/T 5783 8.8 ZnNi

55




853L01.85.5 avetuizs HYDRAULIC SYSTEM FOR PILOT CONTROL 3

4 “.m N
SHNED

]
NN
L)) AR

SSW - —

Weaeels) /o )}
~SU TR - NEY)
)N
37

G

56



853K01.95 T/ERBEWER S HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

Pl & FHES AR ke &
NO.| Quantuty Part No. Description Specification Remark
1 1 853K-9501000 B SRR
Bucket cylinder
2 6 0604-001780240-30 OFEAG i 41 PR 17.8X 2.4 NBR-90 IS0
0 ring seal ring
3 4 850-0500005 A"k
Bolt joint
4 2 T0201-010002 JBEE
Rubber pipe assembly
5 10 0206-001000050-65 VA By i M10X50 GB/T5783 8.8 Zn.Ni
Bolt
6 10 0404-010-05 S AR 10 GB/T97. 1 Zn.Ni
Washer
7 10 0401-010-05 3 0 ] 10 GB/T93 Zn.Ni
Spring washer
8 10 839A-9500003 Bk
Pipe clamp
9 8 839A-9500002 7] 42
Mat
10 2 853K-9501100C k=595
Steel pipe assembly
11 1 853K-9502000 S LR B
Arm cylinder
12 1 853-9500002 HAEk
Square joint
13 1 853D-9505000 HEERE
Rubber pipe assembly
14 1 860A-0500003 A"k
Bolt joint
15 1 T0201-010003 JBEE
Rubber pipe assembly
16 1 853D-9504000 JBEE
Rubber pipe assembly
17 1 853K-9501300 SR E R
Steel pipe assembly
18 1 853K-9501400 SN E R
Steel pipe assembly
19 3 850-9500005 Bk
Pipe clamp

57




853K01.95 1tkEMMEA4 HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

58



853K01.95 T/ERBEWER S HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

Pl & FHES AR ke &
NO.| Quantuty Part No. Description Specification Remark
20 1 853K-9500003 AR
plate
21 2 0701-101-03 BLE R VAT M10X1 JB/T7940. 1
Grease cup
22 2 820-0205001 AR Sk
Grease cup joint
23 2 030710145 VRN FR B M10X1 GB/T6171 8 ZnNi
Nut
24 1 0404-010-05 334 3 £ ) 10 GB/T97. 1 ZnNi
Spring washer
25 1 820-0205100 JBEE
Rubber pipe assembly
26 1 801-0500027 HAEk
Square joint
27 1 853K-9503000 BB HIRL R
Boom cylinder
28 4 0206-000600050-65 AV BN N6X50 GB/T5783 8.8 ZnNi
Bolt
29 4 0404-006-05 A 6 GB/T 97. 1 ZnNi
Washer
30 2 853K-9500001 Bk
Pipe clamp
31 1 853-9500005 BRI E &
Rubber sleeve
32 2 850-9500004 BIRE
Rubber sleeve
33 1 853-9500006 BRI E &

Rubber sleeve

59




853K01.95 1tkEMMEA4 HYDRAULIC SYSTEM FOR WORKING EQUIPMENT

60



853K01.65[ B BEWE RS HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

Pl & FHES AR ke &
NO.| Quantuty Part No. Description Specification Remark
1 2 860A-9540001 25k
Square joint
2 2 860A-9540002 e 2
Screw plug
3 6 0416-027-00 205 B B 27 BS/A 27.7X36X2 IS0
Combinatory seal washer
4 2 860-0500002 Bk
Bolt joint
5 2 853K-6501100 JBEE
Hose assembly
6 2 853K-6501300C BE R
steel pipe assembly
7 1 853K-6501200 JBEE
Hose assembly
8 1 850-0544000 JBEE
Hose assembly
9 1 895-8502500 JBEE
Hose assembly
10 2 810M-0500002 Ak 7K HE209-14
Square joint
11 4 526A-9500001 Hik 1CB-14-04WD
Bolt joint
12 2 0416-022-00 205 B B 22 BS/A22.7X30X2 IS0
Combinatory seal washer
13 1 853-0500008A Bk
Bolt joint
14 1 855-9500002 Bk
Bolt joint
15 1 860E-6501000 i=3=Y57
Hose assembly
16 1 892A-8507000 i=3=Y57
Hose assembly
17 1 T0101-03000 SR/ SRWER S
Bolt joint
18 2 T0101-010007 Bk
Bolt joint
19 2 0206-000600016-63 VAViib i M6X 16 GB/T5783 8.8 Zn.D
Bolt

61




853K01.0OK BXEHEZE HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

62



853K01.65[ B BEWE RS HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

Pl & FHES AR ke &
NO.| Quantuty Part No. Description Specification Remark
20 2 0401-006-03 T E 6 GB/T93 n.D
Spring washer
21 2 0404-006-03 P | 6 GB/T97.1 Zn.D
Washer
22 1 T0301-12000 AR 55 5 1R
Pedal valve
23 1 T0312-010001 = A I
Tee goble valve
24 1 870-0500007 Bk
Bolt joint
25 1 853K-6500001 M AMES E K
Internal tread joint
26
27
28 1 805-0532000 i=3=Y57
Hose assembly
29 1 801P-0516000 i=3=Y57
Hose assembly
30 1 810M-0500003 Ak
Square joint
31 1 0416-014-00 205 B B 14 BS/A14.7X21X1.5 IS0
Combinatory seal washer
32 1 T0101-010010 Bk
Bolt joint
33 4 0206-001200030-63 A KRR M12X30 GB/T5783 8.8 Zn.D
Bolt
34 4 0404-012-03 P | 12 GB/T97.1 Zn.D
Washer
35 4 0401-012-03 T E 12 GB/T93 n.D
Spring washer
36 2 860A-9540007 IR AR
Clamp plate
37 2 860A-9540100 FE ]
Turring valve
38 2 860A-9540008 o

Rubber Underlay

63




853K01.0OK BXEHEZE HYDRAULIC SYSTEM FOR ATTACHMENT EQUIPMENT

64



E60F01.063: 4\ Hl#) CONTROL MECHANISM

FEl #HE EHES ZFR A B/
NO. | Quantuty Part No. Description Specification Remark
1 1 E60A3-0617000 JE R bR
Seat assembly Standard configuration
2 2 853K-0616103B ]
Upper box
3 1 853K-0612104B A TR
Right panel
4 24 |0110-000500020-65 TS R ET M5X 20 GB/T 818 8.8 ZnNi
Screw
5 2 853K-0616102 SEFEMR
Pilot cover
6 16 0401-005-05 5 3 44 P 5 GB/T 93 ZnNi
Spring washer
7 16 0404-005-05 S 5 GB/T 97. 1 ZnNi
Washer
8 2 853K-0616101A T44
Below box
9 1 E60A3-0612300A B RRA A
Right bracket assembly
10 8 0206-000800030-65 VAV Bay Y M8 X 30 GB/T5783 8.8 ZnNi
Bolt
11 8 0401-008-05 5 3 44 P 8 GB/T 93 ZnNi
Spring washer
12 8 0404-008-05 S 8 GB/T 97.1 ZnNi
Washer
13 1 853K-0613100A g
Balladeur train
14 8 0105-000800016-65 P 7S F R SRR ET M8 X 16 GB/T70. 1 8.8 ZnNi
Screw
15 1 853K-0613200 S
Guide rail assembly
16 1 E60A3-0611000A R
Supporting plate of seat
17 4 (0211-001000025-65 VAV iPAY Y M10X 25 GB/T 5789 8.8 ZnNi
Bolt
18 18 [0211-000600012-65 7~ A i R A M6 X 12 GB/T 5789 | 8.8 ZnNi
Bolt
19 1 853K-0610011 HIAMAAR
Front exterior plate
20 1 853K-0610014 HT 2545

65




t00r01.00 #4448  CONTROL FRAMEWORK

61,62,63

66



E60F01.063: 4\ Hl#) CONTROL MECHANISM

FEl & FHES £ HK pitid &
NO. | Quantuty Part No. Description Specification Remark
Front cover plate

21 1 853K-0602001 A ] i
Rubber cushion
22 2 0211-000800016-65 7~ A i R A M8 X 16 GB/T 5789 | 8.8 ZnNi
Bolt
23 1 835-0614010A IS8
Footplate pedestal
24 1 860E-0613001 B
Rubber footplate
28 1 853K-0602002 0 2
Rubber cushion
33 1 E60A3-0622010A SCEERRC A
Support plate assembly
34 | 20 0404-010-05 S 4 10 GB/T 97.1 ZnNi
Washer
36 1 853K-0600002B AR i
Rubber footplate
37 1 E60A3-0601100A AL
Bottom plate body
38 4 0206-001600040-84 VAY: By YEa M16X 40 GB/T 5783 |10.9 iA72 %
Bolt
39 4 0420-016-55 1o 9 S A P 16 GB/T 1230 HRC40 ZnNi
Washer
40 4 853K-0600010A Tl 2 By
Shock absorber Matching
42 16 |0206-001000020-84 VAY: By YEa M10X 20 GB/T5783 |[10.9 k7%
Bolt
43 2 0501-020012-05 JT 044 2X12 GB/T 91 ZnNi
Cotter pin
44 2 0404-006-05 S 4 6 GB/T 97.1 ZnNi
Washer
45 1 E18B3-0630001 B e
Rubber mat
46 2 0508-060016-03 B 6X 16 GB/T 882 Zn. D
Pin
47 1 830P-0609100 IS 2
Cover plate
48 1 860E-0613001 B

Rubber footplate

67




t00r01.00 #4448  CONTROL FRAMEWORK

61,62,63

68



E60F01.063: 4\ Hl#) CONTROL MECHANISM

FEl #HE EHES ZFR A B/
NO. | Quantuty Part No. Description Specification Remark
49 1 853K-0602003 R
Rubber cushion
50 1 853K-0602004 Ji g 2
Rubber cushion
51 1 853K-0610013 MR
Left exterior plate
52 1 853K-0610030 7o w AR A A
Left cover plate
53 1 853K-0616500A GARTF AL
Safety handle assembly
54 1 E60A3-0616300A LB A
Left bracket assembly
55 1 853K-0616104B JETHIAR
Left panel
56 1 853K-0601007 S M Y25,
Sponge
57 1 E60A3-0610001 AR
Connecting Plate
58 1 853K-0601011 1 #i R
Right Cover plate Weldment
59 1 853K-0601020 7o s AR A
Left cover plate Weldment
60 1 853K-0616001 fil Zh 2K
Tect Switch
61 1 T0414-01021 2004 B DT04-2P
2 core socket
62 1 T0414-01022 2B
2 core lock
63 2 T0414-09116 1646 EF
16 pin
64 4 853K-0616402 AR R
Safety lock cover
65 4 0206-000800020-65 VAV Bay Y M8X 20 GB/T 5783 | 8.8 ZnNi
Bolt
66 2 860-0600004 JEAR
Pressing plate
67 4 0401-010-05 5 3 44 P 10 GB/T 93 ZnNi
Spring washer
68 2 E60A3-0600011 HIE 2 bRl

69




t00r01.00 #4448  CONTROL FRAMEWORK

61,62,63

70



E60F01.063: 4\ Hl#) CONTROL MECHANISM

FE| #E
NO. | Quantuty

EHES
Part No.

FHK

Description

i

Specification

#IE

Remark

69 2

E60A3-0600012

Shock absorber
Ja IR A

Shock absorber

Standard configuration

N

Standard configuration

71




t00r01.00 #4448  CONTROL FRAMEWORK

61,62,63

72



E65F01. 08 RA S AIR CONDITIONING SYSTEM ASSEMBLY

Frel Ao FiES e FikE #iE
NO. [Quantuty Part No. Description Specification Remark
1 4 0110-000400012-65 TR Sk AT M4X12 GB/T 818 | 8.8 ZnNi
Screw
2 1 E60A3-0801500 125 1l 4
Control
3 1 E60A3-0801600 TIRFEL AR
AC Box Wiring Harness
4 1 885)-0801002 Hik &
Drainpipe
5 1 E60A3-0800003 S5 B AT
Rear seal sponge
6 1 E60A3-0800002 2 34T
Front seal sponge
7 1 £65A1-0801040 W SR
Inspiration pipe assembly
8 1 £65A1-0801010 TGO B T R R
Desiccator exit pipe
9 1 853L-0800002 R K&
Water pipe
10 1 853L.-0800001 W KE
Water pipe
11 4 839A-1205004 Bk
Pipe clamp
12 | 10 853D-1285003 Bk
Pipe clamp
13 1 10416-060001 2 XJR-7
Cable Clip
14 1 10416-060006 A XJR-10-CLIP
Locator card
15 1 E65A1-0801020 A S S AL
Desiccator exit pipe
16 1 £65A1-0801030 HAHE B
Vent—pipe assembly
17 1 870Q-0811402 FHE R
Desiccator
18 1 870Q-0811401 FH R S e
Desiccator Plate
19 1 E60A3-0801700 AL R
Compressor Harness
20 1 870P-0800050 XHBE
Bracket

73




£60r01.08 Z#a%kA AIR—CONDITION SYSTEM

40
35
36

37
38
39

‘i

54
35
36

B G

23

M

ARG

12 10
(B)

13. 14

15

74



E65F01. 08 RA S AIR CONDITIONING SYSTEM ASSEMBLY

Pe HoE FiES R kg HVE
NO. [Quantuty Part No. Description Specification Remark
21 1 870P—-0811500 e
Tensioning Wheel
22 1 860R-0811300 FEAE P AL
Compressor assembly
23 1 E60A3-0801200 AR LK
Condenser assembly
24 2 E65A1-0800010 N S
Condenser bracket
25 1 1001-025-90 W 41 d25 JB/T 8870
Hoop
26 2 860Q-1205011 &
Pipe clamp
27 1 E60A3-0800001 AT
Sealing sponge
28 1 E60A3-0801100 AR SR
Air—condition box assembly
29 1 860R-0800020 SR
Bracket
30 | A
31 3 1002-024-03 UK 22 NI i d24 Q672 Zn.D
Hoop
32 | 16 0211-000800016-65 7N FBVE A AR M8X 16 GB/T 5789 | 8.8 ZnNi
Bolt
33 5 0211-001000025-65 7N FBVE A AR M10X25 GB/T 5789 | 8.8 ZnNi
Bolt
34 2 0206-000800030-65 NA Sk A M8X 30 GB/I' 5783 | 8.8 ZnNi
Bolt
35 2 0401-008-05 T B E] 8 GB/T 93 7nNi
Spring washer
36 2 0404-008-05 S HPE 8 GB/T 97.1 7nNi
Washer
37 5 0206-000600030-65 NA Sk A M6 X 30 GB/I' 5783 | 8.8 ZnNi
Bolt
38 7 0401-006-05 T B E] 6 GB/T 93 7nNi
Spring washer
39 7 0404-006-05 S HPE 6 GB/T 97.1 7nNi
Washer
40 2 0306-060-45 Eitawicl 2 M6 GB/T 6170 8 ZnNi
Nut

75




£60r01.08 Z#a%kA AIR—CONDITION SYSTEM

40
35
36

37
38
39

‘i

54
35
36

B G

23

M

ARG

12 10
(B)

13. 14

15

76



853K01.10.1 BEEXA 1 OVERLAY ASSEMBLY 1

el & FHES ZFR A% HIE
NO. | Quantuty Part No. Description Specification Remark
1 26 0206-001000025-65 VAY: b Y M10x25 GB/T 5783 8.8 ZnNi
Bolt
2 24 0403-010-05 K 10 GB/T 96.1 ZnNi
Washer
3 1 853K-1003100B g
Right cover
4 1 853K-1003200A Ve 20
screen
5 9 0403-006-05 K 6 GB/T 96.1 ZnNi
Washer
6 9 0306-060-45 1R F 5 BE M6 GB/T 6170 8 ZnNi
Nut
7 1 853K-1007100 LR
Protegulum
8 1 853K-1007002 BRI 4%
Rubber seal strip
9 2 0404-010-05 S 10 GB/T 97.1 ZnNi
Washer
10 1 853K-1000006 2B
Fixing Plate
11 2 T0814-030003 B EE
Rubber tile
12 2 0306-100-45 1R F 5 BE M10 GB/T 6170 8 ZnNi
Nut
13 1 853K-1000030 A
Lock buckle
14 6 0403-008-05 K 8 GB/T 96.1 ZnNi
Washer
15 4 0306-080-45 1R F 5 BE M8 GB/T 6170 8 ZnNi
Nut
16 1 853K-1000003A k|
Lock buckle
17 1 853K-1000040 PEIR
Guard
18 1 853K-1004200C TEZRRHTT
Frame II
19 2 0403-012-05 K 12 GB/T 96.1 ZnNi
Washer
20 2 0206-001200030-65 VAY: b Y M12x30 GB/T 5783 8.8 ZnNi
Bolt

7




803K01.10.1 Eztrkal OVERLAY ASSEMBLY 1

78



853K01.10.1 BEEXA 1 OVERLAY ASSEMBLY 1

el & FHES ey A% HIE
NO. | Quantuty Part No. Description Specification Remark
21 1 853K-1000005A S
Support
22 2 0501-025024-05 JFE4E 2.5x24 GB/T 91 ZnNi
Cotter pin
23 1 853K-1004010A 24k BE
Mounting plate
24 2 839A-1008200A B 5t
Hinge
25 1 853K-1001000B s 41
Front cover
26 1 853K-1000200 L
Cover lock
27 1 853K-1002000A 0 &5 1
Top cap

79




803K01.10.1 Eztrkal OVERLAY ASSEMBLY 1

80



8531.01.10.1 B 7% 5 1 OVERLAY ASSEMBLY 1

FEl #E ZHES 2R & &/
NO. | Quantuty Part No. Description Specification Remark
1 1 853K-1004100C HESEAE T
Frame [
2 4 0403-012-05 K 12 GB/T 96.1 ZnNi
Washer
3 4 0206-001200030-65 75 S e M12x30 GB/T 5783 8.8 ZnN1
Bolt
4 8 0403-008-05 K 8 GB/T 96.1 ZnNi
Washer
5 8 0501-025024-05 O 8 2.5x24 GB/T 91 ZnNi
Cotter pin
6 2 T0813-010025 S
Pneumatic support
7 2 853K-1006000A MLEE A 5E
Engie hood hinge
8 56 0403-010-05 K 10 GB/T 96.1 ZnNi
Washer
9 18 0206-001000020-65 75 S e M10x20 GB/T 5783 8.8 ZnN1
Bolt
10 1 839A-1000004A BisE S
Support
11 1 853K-1005400A HLEE 228 K
Engie hood left screen
121 16 0306-050-45 1R F 5 BE M35 GB/T 6170 8 ZnNi
Nut
13 16 0403-005-05 K 5GB/T 96.1 ZnNi
Washer
14 1 853L-1005003 NERIY Y
Sponge
15 36 T0812-010003 Lz P SRS AN
Plastic nail
16 1 853D-1031002 ke ki
Heat insulation material
17 6 0206-000800016-65 VAY: b Y M8x16 GB/T 5783 8.8 ZnN1
Bolt
18 1 853K-1000300 AL 25 85
Lock
19 1 853K-1000004A NN
Dowed pin
20 1 853K-1005002A NERIY Y
Sponge

81




1

803L01.10.1 E&#ekm1 OVERLAY ASSEMBLY

82



8531.01.10.1 B 7% 5 1 OVERLAY ASSEMBLY 1

FEl #E ZHES 2R & &/
NO. | Quantuty Part No. Description Specification Remark
21 1 839B-1005001 NERIY Y
Sponge
22 1 853K-1005006A B
Rubber seal strip
23 1 853L-1005100B ML= A
Engie hood
24 1 853K-1005500A PLE e
Engie hood Right screen
25 37 0206-001000025-65 VAY: b Y M10x25 GB/T 5783 8.8 ZnN1
Bolt
26 1 860Q-1000060 HLEE B30
Lock buckle
27 1 839A-1000005 b
base plate
28 1 853K-1000010B 2 b2 5
Plate
29 2 0306-100-45 1R F 5 BE M10 GB/T 6170 ZnNi
Nut
30 2 839A-1000003 PEIR
Back plate
31| 2 810-1500003 HEET
Screw cap
32 1 8600Q-1000009 A
Bale
33 6 0306-060-45 1R F 5 BE M6 GB/T 6170 8 ZnNi
Nut
34 6 0403-006-05 K 6 GB/T 96.1 ZnNi
Washer
35 1 853K-1000420 HUEM
left cover screen
36 1 853K-1000410 Pt
left cover

83




1

803L01.10.1 E&#ekm1 OVERLAY ASSEMBLY

84



8531.01.10.2 B 7% 5 2 OVERLAY ASSEMBLY 2

el & FHES ZFR A% HIE
NO. | Quantuty Part No. Description Specification Remark
1 1 853L-1008210 Bt
Block
2 8 0403-010-03 K 10 GB/T96.1 Zn.D
Washer
3 8 0206-001000020-63 VAV BN i M10x20 GB/T 5783 8.8 Zn.D
Bolt
4 1 853L-1008201 Ty
Sponge
5 3 839B-1000001 JEAR
Clamp plate
6 17 0403-008-03 K| 8 GB/T 96.1 Zn.D
Washer
7 17 0206-000800020-63 75 S e M8x20 GB/T 5783 8.8 Zn.D
Bolt
8 1 853K-1008204 JEAR
Clamp plate
9 1 853K-1008201 JEAR
Clamp plate
10 ] 853L-1008101 B Pt
Sponge
11 1 853L-1008110 Bt
Block

85




803L01.10.2 Axtk&Z OVERLAY ASSEMBLY 2

86



850.11[8]%Hl#) SLEWING MACHINE

Fg HE SHES SR e &4
NO.| Quantuty Part No. Description Specification Remark
1 20 0204-001600075-94 7N Sk g M16X75 GB/T 5782 |12.9 %%
Bolt
2 20 0204-001600085-94 7N Sk g M16X85 GB/T 5782 |12.9 %%
Bolt
3 1 850-1110000 [F%% 5 7
Slewing support
4 2 0503-160045-03 R A4 16X 45 GB/T119. 2 n.D
Pin

87




800.11 E#fa  SLEWING MACHINE

88



853L01.12.14#H1 &% COOLING SYSTEM

Fs| #E FHES B G50 g &
NO.| Quantuty Part No. Description Specification Remark
1 1 853L-1201006B R
Upper heat-insulation
2 1 853L-1201003 ZERRAR
Left wind separate board
3 1 853L-1201004 e PR
Left heat-insulation
4 5 856C-1201004 BR el
Button
5 2 0206-001000025-65 INF LB M10X25 GB/T 5783 8.8 ZnNi
Bolt
6 2 0401-010-05 R E 10 GB/T 93 ZnNi
Spring washer
7 2 0404-010-05 P E 10 GB/T 97.1 ZnNi
Washer
8 1 853L-1201011 g a8
Pull staff
9 1 85311201100 HH AR BLRK
Radiator
10 4 0303-120-45 LR RS AR B R M12 GB/T 889.1 8 ZnNi
Nut
11 4 0401-012-05 R E 12 GB/T 93 ZnNi
Spring washer
12 4 0404-012-05 P E 12 GB/T 97.1 ZnNi
Washer
13 1 853K-1201009 TN
down small heat-insulation
14 2 853D-1291009 i)
Cushion
15 2 870E-1201003 =1
sleeve
16 4 0204-001200090-65 VAV Eb.Y i M12X90 GB/T 5782 8.8 ZnNi
Bolt
17 1 853L.-1201500 eIl
Fender
18 10 0404-008-05 P E 8 GB/T 97.1 ZnNi
Washer
19 10 0401-008-05 R E 8 GB/T 93 ZnNi
Spring washer
20 9 0206-000800020-65 VAV Eb.Y i M8X 20 GB/T 5783 8.8 ZnNi
Bolt

89




803L01.12.1 »#44 COOLING SYSTEM

90



853L01.12.14#H1 &% COOLING SYSTEM

Fs| #E FHES B G50 g &
NO.| Quantuty Part No. Description Specification Remark
21 1 853L-1201009 TR PR
down heat-insulation
22 2 1002-050-03 XUEH 22 I i d50 Q672 Zn.D
Hoop
23 1 8531.-1201002 Tk
Lower water pipe
24 1 853L-1201008 F R Bk
Right heat-insulation
25 1 860Q-1201011 BERRE
Rubber jacket
26 1 839B-1201014 =5
clip
27 2 85311201200 s
Bracket
28 1 0306-080-45 1R 55 Mg £ M8 GB/T 6170 8 ZnNi
Nut
29 1 0206-000800025-65 Vavi:PY i M8X 25 GB/T 5783 8.8 ZnNi
Bolt
30 1 860J-1251001 P
Balancing container
31 1 853L-1201001 LK
Upper water pipe
32 2 1002-052-03 LN 22 IR 4 d52 Q672 n.D
Hoop
33 1 85311201400 RER
Upper wind separate board
34 1 853L-1201007 F AR
Right wind separate board
35 1 853L-1201012 B

Sealing strip

91




803L01.12.1 »#44 COOLING SYSTEM

92



853L01.12.23" S R4 AIRINLET SYSTEM

Pl & ZHES AR ke &
NO.| Quantuty Part No. Description Specification Remark
1 1 830H-1202003 TR K5
T-Hoop
2 1 853L-1202002A JaERE
Rear air—-inlet hose
3 3 870-1202002 TR K5
T-Hoop
4 1 830H-1202102 WALk
Threaded joint
5 1 853L-1202001A BIHERE
Front air-inlet pipe
6 1 850-1201400 TR
Air prefilter
7 2 0206-000800020-65 AYi by o M8X20 GB/T 5783 8 ZnNi
Bolt
8 3 0401-008-05 LB | 8 GB/T 93 ZnNi
Spring washer
9 2 0404-008-05 KA PE 8 GB/T96. 1 ZnNi
Washer
10 1 853L-1202003A ZHERR
Mounting plate
11 2 0404-010-05 S P 10 GB/T97.1 ZnNi
Washer
12 2 0401-010-05 LB | 10 GB/T 93 ZnNi
Spring washer
13 2 0206-001000025-65 AYi by o M10X25 GB/T 5783 8 ZnNi
Bolt
14 1 853L-1202200 T IRIE A
Air filter
15 1 0206-000800050-65 AYi by o M8 X 50 GB/T 5783 8.8 7ZnNi
Bolt
16 1 853L-1202100 IR SR
Bracket
17 1 0306-080-45 17N FR MR R) M8 GB/T 6170 8 ZnNi
Nut
18 1 850-1201110 EER 90N P827653
Main filter element
19 1 8501201120 LAYEL P829332
Safety filter element
20 1 0404-008-05 S P 8 GB/T97.1 ZnNi
Washer

93




1.12.2  #4%% AR INLET SYSTEM

89510

94



853L01.12.23" S R4 AIRINLET SYSTEM

FE| & FHEAS AR Rk &
NO.| Quantuty Part No. Description Specification Remark
21 1 870Q-1202200 U IRTr IR A RE X770774

Electrical Indicator

95




1.12.2  #4%% AR INLET SYSTEM

89510

96



8531.01.12.4 HES. R4 EXHAUST SYSTEM

Fel &E FHES IR B e 243
NO.| Quantuty Part No. Description Specification Remark
1 2 0206-000800020-84 A KRR M8X 20 GB/T 5783 10.9 Hm¥
Bolt
2 4 0404-008-05 P | 8 GB/T 97.1 ZnNi
Washer
3 8 0401-008-05 T E 8 GB/T 93 ZnNi
Spring washer
4 6 0403-008-05 N 8 GB/T96. 1 ZnNi
Washer
5 4 0306-080-45 1RIS F R Bt M8 GB/T6170 8 ZnNi
Nut
6 3 0206-001000035-84 A KRR M10X35 GB/T5783 10.9 Hm¥
Bolt
7 3 0401-010-05 T E 10 GB/T93 ZnNi
Spring washer
8 3 0404-010-05 P | 10 GB/T97.1 ZnNi
Washer
9 1 85311204200 TP AR S 4
Muffler support
10 1 853L-1204001B MENEE O Y g
Muffler heat-insulation sheath
11 2 853L-1204400 [ 52 4
Cirque hoop
12 1 853L-1204100A TH 75 2 B R
Muffler
13 1 860R-1204300 HA e
Exhaust tube
14 6 0206-000800025-65 A KRR M8X 25 GB/T 5783 8.8 ZnNi
Bolt

97




80SL01.12.4 #444% EXHAUST SYSTEM

98



853L01.12.5 M A4 FUEL SYSTEM

Fe #HE FHAES A ke &
NO. | Quantuty Part No. Description Specification Remark
1 1 T1004-030028 o
Fuel pipe
2 8 1001-016-90 W4 d16 JB/T 8870
Hoop
3 1 T1004-030019 o
Fuel pipe
4 4 0404-008-05 S48 B 8 GB/T 97.1 ZnNi
Washer
5 4 0401-008-05 B 8 GB/T 93 ZnNi
Spring washer
6 3 0206-000800025-65 VAV B i M8X 25 GB/T 5783 8.8 7nNi
Bolt
7 1 853L-1205001 P
Bracket
8 1 0306-100-45 1RSI g ) M10 GB/T 6170 8 ZnNi
Nut
9 11 0401-010-05 B 10 GB/T 93 ZnNi
Spring washer
10 11 0404-010-05 S48 B 10 GB/T 97.1 ZnNi
Washer
11 1 860R-1205001 =
Hose hoop
12 1 860R-1205002 RE
Rubber jacket
13 5 0206-001000030-65 VAV B i M10 X 30 GB/T 5783 8.8 7nNi
Bolt
14 3 0206-000600016-65 VAV B i M6X 16 GB/T 5783 8.8 7nNi
Bolt
15 3 0401-006-05 B 6 GB/T 93 ZnNi
Spring washer
16 3 0404-006-05 S48 B 6 GB/T 97.1 ZnNi
Washer
17 1 853L-1208006 L 9 3R 129612-52100
Fuel Feed Pump
18 2 839B-1205004 HaE
Sponge jacket
19 4 853D-1285003 =
Hose hoop
20 4 0206-001000020-65 VAV B i M10X20 GB/T 5783 8.8 7nNi
Bolt
21 4 820-8500001 R
Bolt
22 8 0416-014-00 ke Rl aE L En i 1 BS/AMI'S?OXZIXI' °
seal

99




805L01.12.5 #uA%4 FUEL SYSTEM

A»’\

100



853L01.12.5 M A4 FUEL SYSTEM

Fe #&E ZHES B Rk &5
NO. | Quantuty Part No. Description Specification Remark
23 1 T1004-010006 HrmhE
Fuel pipe
24 1 E60A2-1205200 PotiiSa o
Bracket
25 1 885A-1205008 HeKE
Drain pipe
26 3 0206-001000025-65 ISR IE R M10X25 GB/T 5783 8.8 ZnNi
Bolt
27 1 850-1205300 SEI TSR
Assy. fuel filter
28 1 860R-1208010 KA A 129242-55701
Water Separator
29 1 T1004-030027 HrmhE
Fuel pipe
30 1 0204-000800070-65 ISR IE R M8X70 GB/T 5782 8.8 ZnNi
Bolt
31 4 0404-012-05 SEHAE 12 GB/T 97.1 ZnNi
Washer
32 4 0401-012-05 R 12 GB/T 93 ZnNi
Spring washer
33 4 0206-001200025-84 VAV bty M12X25 GB/T 5783 10.9 EHRE
Bolt
34 1 853K-1205100C BRIMAE &
Fuel tank
35 1 8700Q-1205004 ER
Strainer
36 1 870Q0-1205003 ThAE A
Lock cover
37 1 853L-1205004 HeKE
Drain pipe
38 2 830D-0501008 H
F.o joint
39 1 860Q-1205300 JE s
Assy. covver
40 1 0602-011800265-30 OTEAR B 41 182, 635451\12]31?1790 6B/
O-ring
41 1 860-1205005 il
Rubber ring
42 1 860-1205600 TR IR
F.0 drain
43 1 853L-1205003 THER

Mounting plate

101




805L01.12.5 #uA%4 FUEL SYSTEM

A»’\

102



8531L.01.12.63) 1% R4 POWER OUTPUT SYSTEM

e HE FHES BFK FA% &
NO.| Quantuty Part No. Description Specification Remark
1 1 853D-1212100A BTl 2%
Connector
2 6 0206—-000800020-84 7N Sk g M8X20 GB/T 5783 | 10.9 A7 %
Bolt
3 1 850-1204001D RS
Connecting disc
4 9 0404-010-05 P 10 GB/T97. 1 ZnNi
Washer
5 9 0401-010-05 R R 10 GB/T93 ZnNi
Spring washer
6 9 0206—-001000030-65 7N Sk g M10X 30 GB/T 5783 8.8 ZnNi
Bolt

103




305L01.12.6 smmtiA4POWER OUTPUT SYSTEM

104



E65F01.12.78& B &% SUSPENSION SYSTEM

B #& ZHAS B Rk %5
NO.| Quantuty Part No. Description Specification Remark
1 2 0303-160-65 IR 7S B R IR ) M16 GB/T 889.1 10 ZnNi
Nut
2 6 0404-016-05 SEHE 16 GB/T 97.1 ZnNi
Washer
3 4 8561207001 FRA AR
Washer
4 4 870F-1217001 s
Washer
5 8 853D-1213100 R
Shock absorber
6 2 860R-1207300 Jr G 3B
Rear support-LH
7 2 0204-001600150-84 VAY.BoY oy M16X 150 GB/T5782 |10.9 i&7i%
Bolt
8 1 853L-1207100 e S BE
Front support-LH
9 16 | 0206-001000030-84 7N Sk g M10X 30 GB/T 5783 |10.9 i&7i%
Bolt
0] 16 0401-010-05 3L R 10 GB/T 93 ZnNi
Spring washer
11 16 0404-010-05 SEHE 10 GB/T 97.1 ZnNi
Washer
12 4 860-1207001 bR
Washer
13 1 E65C1-1207100 VSRR
Front support-RH
14 2 0204-001600130-84 7N Sk g M16X 130 GB/T5782 |10.9 i&7i%
Bolt

105




£0or01.12.7 &&%% SUSPENSION SYSTEM

106



8531.01.12.8 X 3l &k ENGINE SPARE PART

Fel %HE SHES £ He &4
NO.| Quantuty Part No. Description Specification Remark
1 1 853D-1208500 R 129953-44710
Fan
2 1 853L-1208002 AL 119626-77220
Alternator

3 1 853L-1208005 KU 2 25152-004150
Strap

4 1 860R-1208001 A EAL 129940-77011

Starting motor
5 1 839-0800010 R 7K 1R 20 1
Warm water valve componengts
6 1 860R-1208009 sk
Pipe joint

7 1 853D-1208200 SEvhuEIE AR 129907-55801
Enging

8 1 853L-1208003 MLyt gt 119005-35160

Lubricating oil filter

g | 1 853L-1208100 LI R T Yanm@S‘l\{T{TV%*

Enging

107




805L01.12.8 &at&te ENGINE SPARE PART

108



E65F01.12. 92 EHEI. R4 AIR-CONDITIONED COMPRESSOR SYSTEM

e HE FHES BFK oL #iE
NO.| Quantuty Part No. Description Specification Remark
1 4 204-000800090-84 7N Sk g M8X90 GB/T 5782 |10.9 X7 %
Bolt
2 5 0401-008-05 R R 8 GB/T 93 ZnNi
Spring washer
3 5 0404-008-05 P 8 GB/T 97.1 ZnNi
Washer
4 1 E65C1-1209100 JEAEHL S48
Bracket
5 1 E65C1-1209001 P
Shield
6 1 0206—-000800016-65 7N Sk g M8X16 GB/T 5783 8.8 ZnNi
Bolt
7 1 885A-1200002 7R
belt
8 3 0206—-001000030-65 7N Sk g M10X30 GB/T 5783 8.8 ZnNi
Bolt
9 3 0401-010-05 R R 10 GB/T 93 ZnNi
Spring washer
10 3 0404-010-05 P 10 GB/T 97.1 ZnNi
Washer
11 2 0206-001200035—-84 7N Sk g M12X35 GB/T 5783 | 10.9 Aw %
Bolt
12 2 0401-012-05 R R 12 GB/T 93 ZnNi
Spring washer
13 2 0404-012-05 P 12 GB/T 97.1 ZnNi
Washer
14 1 860R—1209001 e

Strap wheel

109




£00r01.12.92REENAZAIR—CONDITIONED COMPRESSOR SYSTEM

110



853L.01.13.1 & B85 2% B R ELECTRICAL ASSEMBLY FOR PLATFORM

Fel &HE FHES AR e &
NO.| Quantuty Part No. Description Specification Remark
1 2 0306-050-45 1RIS F R Bt M5 GB/T6170 8 ZnNi
Nut
2 4 0403-006-05 N 6 GB/T 96.1 ZnNi
Washer
3 1 853K-1311230A HIYR FF DG He
Switch Link wire
4 1 853K-1311201 HLYE FF S DR
Main switch protective cover
5 4 0211-000800016-65 ISR R M8X 16 GB/T 5789 8.8 ZnNi
Bolt
6 2 0211-000800025-65 ISR R M8X25 GB/T 5789 8.8 ZnNi
Bolt
7 1 T0401-01113 FoL A X L YRR TR 12v
Main switch
8 1 T0703-010007 FHBIFEFF kR
Main switch label
9 6 0401-005-05 T E 5 GB/T93 ZnNi
Spring washer
10 2 0110-000500020-65 TR A SR URAT M5X20 GB/T818 8.8 ZnNi
Screw
11 1 853K-1311220 YR FF OG22 4 48
Main switch bracket
12 34 0211-001000016-65 ISR R M10X 16 GB/T 5789 8.8 ZnNi
Bolt
13 1 853K-1311240 E-Lahik 7324
Grounding wire for battery
14 1 T0401-020001 FahREI R
Main switch
15 1 853L-1311600 P& LARST 22 B
Work lamp assembly
16 5 0211-000800016-65 ISR R M8X 16 GB/T 5789 8.8 ZnNi
Bolt
17 1 T0414-01021 2.0h 4 DT04-2P
Socket
18 1 T0414-01022 PAUSIIRES W-2P
Latch fitting
19 1 T0414-09114 14%E &
Contact pin
20 5 T0416-06006 DT4:J& 245

DT fixing plate

111




803L01.13.1 FewAxxkaELECTRICAL ASSEMBLY FOR PLATFORM

b 1u0 Plbb *h0 *ho *1h0 " *[W0°] & [t 7]

%822  4322-R

112



853L.01.13.1 & B85 2% B R ELECTRICAL ASSEMBLY FOR PLATFORM

Fel &HE FHES AR e &
NO.| Quantuty Part No. Description Specification Remark
21 1 T0405-02112 TAEST 12v
Work lamp
22 1 853K-1311620 TARST S SR A
Lamp bracket
23 1 853K-1311610 SRR
Lamp cover bracket
24 4 0211-000800025-65 ISR R M8X25 GB/T 5789 8.8 ZnNi
Bolt
25 1 0404-010-05 P | 10 GB/T97.1 ZnNi
Washer
26 1 0401-010-05 T E 10 GB/T93
Spring washer
27 1 0206-001000016-65 A KRR M10X 16 GB/T 5783 8.8 ZnNi
Bolt
28 1 T0416-02102 CEL NN 12V
Electrical Horn
29 1 T0416-06105 2 DT04-2PJ0
Diode
30 1 853L-1311100A T
Main wiring harness
31 1 T0406-11111 iRE S 12V
Syringe
32 2 0211-000600012-65 ISR R M6X 12 GB/T 5789 8.8 ZnNi
Bolt
33 2 T0416-06104 LS/ N
Diode
34 2 0105-000500050-65 7S H AR SR AT M5X50 GB/T 70. 1 8.8 ZnNi
Screw
35 1 T0402-06103 PFM - % 45 fr 2%
PEM 2 place fuse
36 2 0110-000400025-65 TR A SR URAT M4X25 GB/T 818 8.8 ZnNi
Screw
37 2 0401-004-05 T E 4 GB/T 93 ZnNi
Spring washer
38 2 0404-004-05 P | 4 GB/T 97.1 ZnNi
Washer
39 1 T0404-01312 Ph L2 12V
Relay
40 9 T0416-060003 Z4 XJR-13
Cable clip

113




803L01.13.1 FewAxxkaELECTRICAL ASSEMBLY FOR PLATFORM

b 1u0 Plbb *h0 *ho *1h0 " *[W0°] & [t 7]

%822  4322-R

114



853L.01.13.1 & B85 2% B R ELECTRICAL ASSEMBLY FOR PLATFORM

FE| #H&E FHES B Rk &
NO.| Quantuty Part No. Description Specification Remark
41 1 T0416-060006 AN XJR-10-CLIP
Securing clip
42 1 853L-1311310 Ik L BS T BER
Relay bracket
43 1 T0404-011001 “k F AR AR
Start relay unit

44 5 T0416-060001 #:40 XJR-7
Cable clip

45 4 T0416-060002 #:40 XJR-10
Cable clip

46 6 T0416-060004 #:40 XJR-19
Cable clip

47 5 T0416-060005 #:40 XJR-22
Cable clip

48 3 T0416-060008 Far 3.6X150
Cable ties

49 1 860J-0800001 HE B I
Pipe clamp

115




803L01.13.1 FewAxxkaELECTRICAL ASSEMBLY FOR PLATFORM

b 1u0 Plbb *h0 *ho *1h0 " *[W0°] & [t 7]

%822  4322-R

116



853L01.13.3 R ENHL S 223 B R ELECTRICAL ASSEMBLY FOR ENGINE

Fel &HE FHES AR e &
NO.| Quantuty Part No. Description Specification Remark
1 4 T0416-060006 ERLR XJR-10-CLIP
Securing clip
2 1 T0416-060002 Z4 XJR-10
Cable clip
3 3 0211-000800016-65 ISR R M8X 16 GB/T 5789 ZnNi
Bolt
4 3 T0416-060003 Z4 XJR-13
Cable clip
5 2 0404-010-05 P | 10 GB/T 97.1 ZnNi
Washer
6 2 0401-010-05 T E 10 GB/T 93 ZnNi
Spring washer
7 2 0206-001000016-65 A KRR M10X 16 GB/T 5783 8.8 ZnNi
Bolt
8 1 810K-1300001 RN
Grounding wire
9 1 T0414-01021 27 B DT04-2P
Socket
10 1 T0414-01022 PAUSIIRES W-2P
Latch fitting
11 2 T0414-09216 164
Contact pin
12 1 T0416-06104 2 DT04-2P]
Diode
13 2 T0416-06006 DT4:J& 245
DT fixing plate
14 3 0211-000600012-65 ISR R M6X 12 GB/T 5789 ZnNi
Bolt
15 1 0206-000800050-65 A KRR M8X 50 GB/T 5783 8.8 ZnNi
Bolt
16 1 0401-008-05 T E 8 GB/T 93 ZnNi
Spring washer
17 1 0404-008-05 P | 8 GB/T 97.1 ZnNi
Washer
18 1 0306-080-45 1RIS F R Bt M8 GB/T 6170 8 ZnNi
Nut

117




8OILOT.15. dxaie A%k AELECTRICAL ASSEMBLY FOR ENGINE

Oil _Pressure Switch : Water_T ture
Fule_Oil Pump Speed Sensor Water_lempra
. P Pretil i T Switch
alve -
EGRE AR
reheating )
WhE - 3 /=

118



853L.01.13.4 & B 223 5 i BATTERY ASSEMBLY

Fel &HE FHES AR e &
NO.| Quantuty Part No. Description Specification Remark
1 1 853K-1314001 B HIMAR AR
Battery rubber plate
2 1 0206-000600050-65 VAViib i M6 X 50 GB/T 5783 8.8 ZnNi
Bolt
3 1 0401-006-05 T E 6 GB/T 93 ZnNi
Spring washer
4 1 0404-006-05 P | 6 GB/T 97.1 ZnNi
Washer
5 1 830D-1320002 [ 2 AF
Battery rubber plate
6 1 0401-010-05 T E 10 GB/T93 ZnNi
Spring washer
7 1 0404-010-05 P | 10 GB/T97.1 ZnNi
Washer
8 1 853K-1314010 B I RAR
Board
9 1 850-1310030A B Hth S ROE L
Cathode wire to the battery
10 1 853L-1314030 B HLth SR 4
Cathode wire
11 2 T0416-01102 B HLth R Sk
Connection nip for battery
12 2 T0413-02101 ZE it 6-QW-60HD
Battery
13 2 T0416-01101 Ot E AR Sk
Connection nip for battery
14 1 889-1303310 B PV O 2
Battery fuse assembly
15 1 839-1322010 B E AR E L
Anode wire to the battery
16 1 853L-1314020 F Hh AR
Anode wire
17 1 T0416-01301 RERPOR 48 2518
Insulator cap
18 1 T0402-05202 1257255 7 28
125A fuse
19 1 T0416-01201 B P L T 5

Battery fuse seat

119




805L01.13.4 #umtRkaBATTERY ASSEMBLY

10
11

ST

12

120



8531.01.13.5 = B 2% B ELECTRICAL ASSEMBLY FOR CAB

Fel &HE FHES AR e &
NO.| Quantuty Part No. Description Specification Remark
1 1 T0406-021001 LR 12V
Wiper
2 1 T0408-01111 U 12V
Cigarette lighter

3 1 853K-1315200 FF oL M
Switch assembly
4 2 T0401-03301 32 B AE 2R
Side Single Frame
5 1 T0401-03237 TARIT R
Work lamp Switch
6 1 T0401-030002 LT R 1] R
Wiper Switch
7 1 T0401-03230 RGRTRE SIS
Washing switch
8 1 T0401-03231 AT BT R
Stepped Switch
9 7 T0401-03302 Hh ) S AE 2
Middle Single Frame
10 5 T0401-03303 =R
Cover board
11 1 T0409-01420 WL 12V
Radio
12 4 0110-000500012-65 TR A SR URAT M5X 12 GB/T 818 8.8 ZnNi
Screw
13 4 0401-005-05 T E 5 GB/T 93 ZnNi
Spring washer
14 4 0404-005-05 P | 5 GB/T 97.1 ZnNi
Washer
15 1 T0412-07131 E IR R EEY
Engine control panel
16 2 0404-004-05 P | 4 GB/T 97.1 ZnNi
Washer
17 2 0401-004-05 T E 4 GB/T 93 ZnNi
Spring washer
18 2 0306-040-45 1RIS F R Bt M4 GB/T 6170 8 ZnNi
Nut
19 1 T0415-21305 GPS—&— R4k
GPS antenna
20 1 T0409-020001 e LR
Antenna

121




803L01.15.0 ZREeA%EEK LLECIRICAL ASSEMBLY FOR CAB

\

L N

4
<

=4 \ o
SN NG
Tl 7. /'\ —

miEYIEC.!%iE [r31
fret] o
= .

!

122



8531.01.13.5 = B 2% B ELECTRICAL ASSEMBLY FOR CAB

Fel &HE FHES AR e &
NO.| Quantuty Part No. Description Specification Remark
21 16 0110-000400012-65 TR A SR URAT M4 X 12 GB/T818 8.8 ZnNi
Screw
22 2 T0409-06203 P
Speaker cover
23 2 T0409-15101 s
Speaker
24 1 T0405-13211 TAT 12V
Cab lamp
25 1 835A-1312100 rh o i LR
Central distribution box assembly
26 1 835A-1312110 AP TN
Central distribution box
27 4 0404-006-05 P | 6 GB/T 97.1 ZnNi
Washer
28 4 0401-006-05 T E 6 GB/T 93 ZnNi
Spring washer
29 4 0306-060-45 1RIS F R Bt M6 GB/T 6170 8 ZnNi
Nut
30 3 0403-008-05 N 8 GB/T 96.1 ZnNi
Washer
31 3 0401-008-05 T E 8 GB/T 93 ZnNi
Spring washer
32 3 0105-000800016-65 7S H AR SR AT M8X 16 GB/T 70. 1 8.8 ZnNi
Screw
33 1 853L-1311510 E-ECU 5 R BT
E-ECU
34 1 853L-1315001 TR =
Electronic box label
35 3 T0404-02516 0 4% FL 2 12V
Relay
36 2 T0402-02306 25ME R
25A Fuse
37 1 T0402-02301 SALRRS F
5A Fuse
38 2 T0404-02515 0 4% FL 2 12V
Relay
39 7 T0402-02303 LOAT5-R
10A Fuse
40 4 T0402-02304 I5ATR
15A Fuse

123




803L01.15.0 ZREeA%EEK LLECIRICAL ASSEMBLY FOR CAB

\

L N

4
<

=4 \ o
SN NG
Tl 7. /'\ —

miEYIEC.!%iE [r31
fret] o
= .

!

124



8531.01.13.5 = B 2% B ELECTRICAL ASSEMBLY FOR CAB

FE| #H&E FHES B Rk &
NO.| Quantuty Part No. Description Specification Remark
41 1 T0416-06001 Rz
Piece for fixing wire
42 2 T0416-060008 Far 3.6X150
Cable ties
43 1 0211-000600012-65 IS AR TR AR M6X 12 GB/T 5789 8.8 ZnNi
Bolt
44 1 853L-1315110A B ELRIR
Cab wiring harness
45 8 0110-000600012-65 TR SR URAT M6X 12 GB/T 818 8.8 ZnNi
Screw
46 8 0401-006-05 i 6 GB/T 93 ZnNi
Spring washer
47 8 0404-006-05 S 6 GB/T 97.1 ZnNi
Washer
48 1 T0416-15101 [T 12V
Beep
49 1 853K-1315011 IR AR e |1
Controller bracket |
50 1 T0412-020001 FE s UTJK028A0CA
Controller
51 1 853K-1315012 IR AR AR 1T

Controller bracket |

125




803L01.15.0 ZREeA%EEK LLECIRICAL ASSEMBLY FOR CAB

\

L N

4
<

=4 \ o
SN NG
Tl 7. /'\ —

miEYIEC.!%iE [r31
fret] o
= .

!

126



853K01.13.6B P25 B 23 B R ELECTRICAL ASSEMBLY FOR CONTROL BOX

Fel &HE FHES AR e &
NO.| Quantuty Part No. Description Specification Remark
1 1 T0401-04401 FALHRTIT L
Start key switch
2 1 810H-1300101 ) A
Scutcheon
3 1 853K-1316100 B B
Existing harness assembly
4 5 0211-000800016-65 ISR R M8X 16 GB/T 5789 8.8 ZnNi
Bolt
5 5 T0416-06006 DT4:J& 245
DT fixing plate
6 2 0211-001000016-65 ISR R M10X 16 GB/T 5789 8.8 ZnNi
Bolt
7 1 853K-1316110 kR
Patch plate
8 1 T0416-060005 Z4 XJR-22
Cable clip
9 1 T0416-060006 ERLR XJR-10-CLIP
Securing clip
10 2 0211-000500012-65 ISR R M5X 12 GB/T 5789 8.8 ZnNi
Bolt
11 2 853K-1316001 DIE7AEI
Preventer plate
12 1 810-1506005 Wi %
Rubber strip
13 4 T0416-060008 LA 3.6X 150
Cable ties
14 2 T0414-01021 2.0h 4 DT04-2P
Socket
15 2 T0414-01022 PAUSIIRES W-2P
Latch fitting
16 4 T0414-09114 14%E & 1060-14-0122

Contact pin

127




805K01.15. 084w A%k A LECTRICAL ASSEMBLY FOR CONTROL BOX

128



853L.01.13.7 & T S &% X ELECTRICAL ASSEMBLY FOR BOOM LAMP

Fel &HE FHES AR e &
NO.| Quantuty Part No. Description Specification Remark
1 7 860Q-1203001 &k
Pipe clamp
2 7 0211-000600012-65 ISR R M6X 12 GB/T 5789 8.8 ZnNi
Bolt
3 1 860J-1303800 BNREIT 4R
Boom lamp harness
4 5 T0416-060008 LA 3.6X 150
Cable ties
5 1 0404-012-05 P | 12 GB/T97.1 ZnNi
Washer
6 1 0401-012-05 T E 12 GB/T93 ZnNi
Spring washer
7 1 0206-001200050-65 A KRR M12X50 GB/T5783 8.8 ZnNi
Bolt
8 1 853K-1310110 AT HESE
Lamp bracket
9 1 T0405-011001 5 TARNT 12V/55W/H3
Lamp

129




803L01.15.7 sklraazkis ELECTRICAL ASSEMBLY FOR BOOM [AMP

130



853K01.13.8 WA HE S ZE X B ELECTRICAL ASSEMBLY FOR TANK

Fel &HE FHES AR e &
NO.| Quantuty Part No. Description Specification Remark
1 9 0211-000500012-65 ISR R M5X 12 GB/T 5789 8.8 ZnNi
Bolt
2 1 T0411-15204 AL AL 2
Level Sensor
3 5 0211-001000016-65 ISR R M10X 16 GB/T 5789 8.8 ZnNi
Bolt
4 6 T0416-06006 DT4:J& 245
DT fixing plate
5 2 T0416-060006 ERLR XJR-10-CLIP
Securing clip
6 2 T0416-060001 Z4 XJR-7
Cable clip
7 4 0110-000300016-65 TR A SR URAT M3X 16 GB/T818 8.8 ZnNi
Screw
8 1 T0411-11207 AL A 07120°C
Templiture Sensor
9 1 0416-014-00 ek i
Combinatory washer
10 1 852A-1303101 B
Bracket
11 2 T0416-06104 2 DT04-2P]
Diode
12 2 T0414-01021 2.0h 4 DT04-2P
Socket
13 2 T0414-01022 PAUSIIRES W-2P
Latch fitting
14 4 T0414-09116 16%E &

Contact pin

131




803K01.15.8 wameA%RRAELECTRICAL ASSEMBLY FOR TANK

Q)

<

A\ @_\ v

l/

\I

\

\h\\q \§< shnﬁrss/u}

§< x-LI '}/

132



805L01.13.12 #4EELECTRICAL SYSTEM WIRING DIAGRAM

:mm ot

= = RRAREET A j/J
- - Feih _
= @ EE CT emarz 12y e, P [onsens] [wcens] (o] [ e | [seoeien] [ e boiik Rtk A—Oi;:
CBAl xae2 1
@xsm @xm @m& YB40B XB4O7 XBAOG XBAOS FhRE XME‘—H q xa@ * Xaok xaui\‘eg Xee
XB40 XB401L 108 OXBNR || ¢ W)
& TT = = = 3 3 = s
3 3, T wn e - o ™ =2 == == -z P g™}
o= So ~2 < S el T L")
3 Wt xsu4 Ge
14 ——O B33 |B+e
X602 140 ¥/
s — 3 Wt 1 [0 [fS |
3 w/x —Ect[xset [ CSDwat
) 3
__ e ”‘:@m
Td E8— 2 /¥ — N3 W )
- BT— 0 — %
= BT— 0 — x4 W
- E4— 136 Wi — 3 be g
. | E3— 3 4 — 4[R2 x
21— 37 we — 5
X103A-D. X104A-B #amud | RO 7 44
] S ‘ _ iy g v
07 X6 X505 ¥sit Y1038 H— — . — [ Joson [k
: AC]]EFGH ABFGH ABCDEFG| [A3CDEFGA| 1234 F B85 W we XS
E36+— 39 Wk — 1 ¥e 1
s LS. s S§SStes  SSeST SSpSssl asSsei T oS C ot wmu — E— 1
a2 e nzEs 22 Romeess SeSes Nhomees SeNenSns =z=n U B3 >1— Wur — — 7 ECRA%%
B3 M — —]
|| L Pt et e e b 3l WA —<6
= E28>1— 39 WA — :101 ¥t —C X836
R RIH— 30 0 — 008 —< xs307 ERANTX
B | e -
B8 — My — 6 /6 —O xp3 mm%aﬁm
EI6H— 140 W —] .
ﬁrﬁtﬁg E};}_ wwe — —— s ¥806
— 0 1 0y — >
7 = —— 2 g vy I B H— 309 v — 0%
FREH el m— 3 3 e — B 05 s — e 7 o [t |
—— W — B H—%uh —
FARATR H wearx | xR DU e | | B TLCS 2 wE— B >1— W 44 — we
—— S5 6 3 WY — e _<103 Vi O |WAAAE
Y516 Xs15 X514 l2_ XSl X5l0 X509 X528 X8 L B 7 2 &% —|
123456 7[1231 231 |% 4l|43"e1, I ) 8 29 &/k —
| —— ;N 9 1 Wt — Tthe 31—
- " Bt | AR a2 — 25 m:. R
-m-nu‘ - - — —
n= AINUUINIAIA] AUibe Ul Addde AP INade o |0 o&RD Yoo 10& OXBGM - .
|| || | L || | | ||| || || | a2 CRRE
= e E=r el s == o
“'“ — w? g;: 2 —lsma/'h— : 200 &/8——OXBI3 | -3
. @B —< 5 [ mwe | anax b 58 e 1 OYBI6 g N
)] e e -l s - E 2>1—el 4/a— 64 8/ ——O BT | -
s b3 |t - 13 m:E:
- @2 I ] X319
% 10 0 — A 0 @ ThAeE
ITITT | a2 ama| —— eyl fi=| | m:ﬁ}ﬂf)’j“." o4 s —oat -
X520 X523 X924 X5et 22 § — 69 /8 O XB312
2165 26%11101317244 | 1315199 7 E
X
ad Ld _ L N R P IT —— v —<1) [T 5w — —Cﬁﬁ”’:@m
Rk RF, S5 T =S mESRNISe ISllm 2 o= g —— 100 Wi 2| [e=t—1n e —|
UD S ™ o 8 ELsSUSSSYSSLENESER S 5 3o =2 —— 3 ¥ 3| [3=T—143 ¥1 —
T T UMMM 10 § | g —— =
| | TR G B

133




853K01.22GPS& 4t GPS SYSTEM

FE| & FHES AR Rk &
NO.| Quantuty Part No. Description Specification Remark
1 1 T0415-21305 GPS A — Rk
GPS Antenna
2 2 0110-000500030-63 A A S AR AT M5X30 GB/T 818 8.8 7n.D
Screw
3 2 0401-005-03 iR A 5 GB/T93 n.D
Spring washer
4 2 0404-005-03 AR 5 GB/T97. 1 n.D
Washer
5 1 T0415-11106 GPSZ& it
GPS Unit
6 1 T0415-21201 SIM+=
SIM Card

134




805K01.272 GPSA4% GPS SYSTEM

135



E60A3.28.1Z 0% CAB

B #& ZHAS B Rk %5
NO.| Quantuty Part No. Description Specification Remark
1 1 853K-0707001 I
Glass
2 1 853K-0701000 B A
Cab main body
3 2 860E-0700110 JE L% 20 44
Rearview mirror
4 7 0306-060-45 1S Ig R M6 GB/T 6170 8 ZnNi
Nut
5 1 853K-0705400 WA
Netlike plate
6 2 0404-010-05 SEAATE 10 GB/T 97.1 ZnNi
Washer
7 2 0308-100-45 7N F A L] M10 GB/T 6172.1 8 ZnNi
Nut
8 2 8980700010 TR e
Rubber place
9 1 853K-0705012 Ja AL 4
Sponge
10 15 853K-0705027 IRRAT
Plastic fastener
11 1 853K-0707003 piEE
Glass
12 1 853K-0705011 S5 M R 45
Sponge
13 1 853K-0707002 J T Y
Glass
14 1 E60A3-0705001 KK ARSI
Fire extinguisher support
15 2 0110-000500020-65 TR Sk B ET M5X20 GB/T 818 | 8.8 ZnNi
Screw
16 1 853K-0707004 Tl i 38
Glass
17 4 0401-006-05 5 A 6 GB/T 93 ZnNi
Spring washer
18 4 0206-000600016-65 VAV By M6X 16 GB/T 5783 | 8.8 ZnNi
Bolt
19 1 853K-0705802 KA
Water pipe
20 2 0306-040-45 1S Ig R M4 GB/T 6170 8 ZnNi
Nut

136




t00AS.28.1 2%% CAB

N \/\ ~
N ‘RQ?
), N Ny HJ

uu]%%&?@Ni§i¢
<, }'1\ “1\\ 7/ T —
& = 7 7/, Q w..J

J 45

137



E60A3.28.1Z 0% CAB

Fel %HE SHES £ e &4
NO.| Quantuty Part No. Description Specification Remark
21 1 853K-0705002 T 22 b
Wiper blade mounting
22 3 0110-000400012-65 TR Sk B ET MAX 12 GB/T 818 | 8.8 ZnNi
Screw
23 1 860E-0700021 M5 7K
Water jet
24 2 853K-0705025 BT 1Y 3 g 0 [ 2 i
Front and lower glass
25 2 0112-000600016-65 T RE T SKIRET M6X 16 GB/T 819.2 | 8.8 ZnNi
cross recessed
26 5 0404-006-05 SEHE 6 GB/T 97.1 ZnNi
Washer
27 1 853K-0705001 BB 4
Rubber strip
28 2 853K-0705024 BT P3RS A [ 52
Front and lower glass
29 2 853K-0705060 fEF 414
Handle assembly
30 1 853K-0705007 WHF
In arm rest
31 1 830H-0700012 1 A e
Lifesaving hammer
32 1 853K-0705005 Ja e
Rear upper Damping mat
33 1 853K-0705006 Ja T e
Rear lower Damping mat
34 1 853K-0705018 Ja b e bk
Rear upper damping block
35 1 853K-0705017 Ja T bk
Rear lower damping block
36 1 853K-0705003 yERE L ENEE
Right front Damping mat
37 1 853K-0705004 yel ] ENEE
Right rear Damping mat
38 2 0211-000800016-65 INFIE A M8X16 GB/T 5789 | 8.8 ZnNi
Bolt
39 2 0117-000480016-65 A Sk [ AT ST4.8X 16 GB/T 845| 8.8 ZnNi
Screw

138




t00AS.28.1 2%% CAB

N \/\ ~
N ‘RQ?
), N Ny HJ

uu]%%&?@Ni§i¢
<, }'1\ “1\\ 7/ T —
& = 7 7/, Q w..J

J 45

139



853K.28.283§=2|"] CAB DOOR

B #& ZHAS B Rk %5
NO.| Quantuty Part No. Description Specification Remark
1 1 853K-0703400 WEZESNNE S
Rubber strip
2 1 853K-0708100 WE:¥5Y5%
Lock assembly
3 1 853K-0703100 ESELN
Door frame
4 1 853K-0703007 WEESE
Glass
5 1 853K-0703303 [#] 5 B3
Glass
6 1 853K-0703314 ERNE S
Rubber strip
7 1 853K-0703308 NG E
Glass
8 1 853K-0703315 ERNE S
Rubber strip
9 1 853K-0703309 4%
Rubber strip
10 1 853K-0703322 T
Rubber strip
11 1 853K-0703324 Ja e %
Rubber strip
12 1 853K-0703312 L
Mounting block
13 1 853K-0703323 i
Rubber strip
14 1 853K-0703321 IS
Rubber strip
15 2 0110-000400012-65 TR Sk B ET MAX 12 GB/T 818 8.8 ZnNi
Screw
16 1 853K-0703313 L
Mounting block
17 1 853K-0703305 (&Y
Grating
18 3 0110-000600012-65 TR Sk B ET M6X 12 GB/T 818 8.8 ZnNi
Screw
19 1 853K-0703301 E(IL
Locking plate
20 1 853K-0703310 T HEZL

Window frame assembly

140




805K.28.2 #%211 CAB DOOR

141



853K.28.283§=2|"] CAB DOOR

B #& ZHAS B Rk %5
NO.| Quantuty Part No. Description Specification Remark
21 1 T0809-010002 B
Locking knob
22 1 853K-0703311 (R
Mat
23 1 860E-0703003 T 50 i B0
Locking knob
24 1 853K-0703304 T 50 B
Glass
25 2 853K-0703307 Je
Rubber cushion
26 1 853K-0703002 B i
Rubber cover
27 2 0312-080-45 VAV Rr=A L] s M8 GB/T 6177.1 8 ZnNi
Nut
28 1 810S-0700015 FRAE T
Stop block I
29 9 0112-000600016-65 T RE T SKIRET M6X 16 GB/T 819.2 | 8.8 ZnNi
Screw
30 1 853K-0708200 L DA 0595
Lock assembly
31 14 0404-008-05 SEHE 8 GB/T 97.1 ZnNi
Washer
32 4 0401-008-05 3L R 8 GB/T 93 ZnNi
Spring washer
331 14 0206-000800025-65 7N Sk g M8X 25 GB/T 5783 | 8.8 ZnNi
Bolt
34 2 853K-0702000 IR A
Door hinge assembly
35 1 810S-0700016 FRALIT
Stop block II
36 1 853K-0703000 WEARGS

Cab door assembly

142




805K.28.2 #%211 CAB DOOR

143



853L.28.2 4 #fi i it INNER PLATE SUBASSEMBLY

B #& ZHAS B Rk &5
NO.| Quantuty Part No. Description Specification Remark
1 50 | 0117-000480022-63 Rl S [ TORRAT ST4.8X22 GB/T845 | 8.8 7Zn.D
Bolt
2 41 853K-2812090 g
plastic cap
3 1 853K-2812026 o _BHitR
Left uper plate
4 1 853K-2812025 YIE A 4%
Adhesive tape
5 1 853K-2812028 o MR
Left lower plate
6 1 853K-2812029 R
Platen sheathed
7 1 853K-2812027 ok 1!
Access door
8 1 853K-2812031 R4
A card
9 1 853K-2812013 TR
Air-condition cover
10 1 853K-2812009 TSR
Plank
11 3 0110-000500012-63 TR Sk B ET
Bolt
12 3 0401-005-05 5 A 5 GB/T 93 ZnNi
Spring washer
13 3 0404-004-05 SEAATE 5 GB/T 97.1 ZnNi
Washer
14 1 853K-2812047 A 1T P AR
Left door interior trim
15 7 853K-2812060 IRHNAT
Plastic hook
16 1 853K-2812032 WEE
Door lock cover plate
17 1 853K-2812001 EIEEEES)
Dominate box
18 1 E60A3-2812500 T X
Transition duct
19 1 853K-2812005 A ]
Offside all round
20 1 853K-2812003 U FRE

Meter protection cover

144




803L.28.2 whika INNER PLATE SUBASSEMBLY

145



853L.28.2 4 #fi i it INNER PLATE SUBASSEMBLY

PSSl %#E FHES AR FA% &
NO.| Quantuty Part No. Description Specification Remark
21 1 853K-2812048 PENCRINITiTS
Right window front panel
22 1 853K-2812023 W
Ripple pipe
23 1 853K-2812016 VI 4
Adhesive tape
24 6 0110-000400012-65 TR S IRET M4 X< 12 GB/T 818
Bolt
25 6 0306-040-45 1RY7S F IR B M4 GB/T 6170
Nut
26 6 0401-004-05 R R 4 GB/T 93 ZnNi
Spring washer
27 6 0404-004-05 P 4 GB/T 97.1 ZnNi
Washer
28 1 898-0708110 JH KL
Ashtray
29 1 853K-2812033 VI 4
Adhesive tape
30 1 853K-2812035 THAH
Roof's
31 1 853K-2812034 Y\
Horn cover
32 2 853K-2812017 BN
Lock catch
33 1 853K-2812014 TR
Toolbox cover
34 1 853K-2812024 JrJG SLAE
Left rear stand column
35 1 853K-2812008 A JG AT
Right rear stand column
36 1 853K-2812018 i 2%
Adhesive tape
37 1 853K-2812007 THFH
Toolbox
38 20 853K-2812038 WA
M4 cirelip
39 1 853K-2812080 W BB AR
Radio panel
40 1 853K-2812019 W

Ripple pipe

146




803L.28.2 whika INNER PLATE SUBASSEMBLY

147



853L.28.2 4 #fi i it INNER PLATE SUBASSEMBLY

PSSl %#E FHES AR FA% &
NO.| Quantuty Part No. Description Specification Remark
41 1 853K-2812036 AR SR TR
Rocker switch panel
42 1 8531.-2812004 NE Y
operation Cover plate
43 1 85h3K-2812021 WL
Ripple pipe
44 1 853K-2812070 W4 e 28 1
Net component
45 6 1001-070-90 Nk i d70 JB/T 8870
Hoop
46 5 830H-0706006 R
Air outlet
47 6 0117-000350013-63 AR S BORAT ST3.5X 13 GB/T 845
Bolt
48 3 853K-2812015 JiR A
Air outlet
49 4 85H3K-2812002 M52
M5 circlip

148




803L.28.2 whika INNER PLATE SUBASSEMBLY

149



853K.28.38 N H4H M CAB MOVEING WINDOW COMPONENT

B #& ZHAS B Rk %5
NO.| Quantuty Part No. Description Specification Remark
1 1 853K-0707116 THE
Below frame
2 1 853K-0707119 BRI B A%
Rubber strip
3 1 853K-0707113 BIAE
Front frame
4 2 0110-000400025-65 TR Sk B ET MAX 25 GB/T 818 8.8 ZnNi
Screw
5 1 853K-0707120 Bdndiff:
Locking knob assembly
6 1 853K-0707112 A M v B
Glass
7 1 853K-0707101 A T P
Glass
8 1 853K-0707102 i At
Trough
9 1 853K-0707118 (R
Mat
10 1 853K-0707117 (&Y
Grating
11 1 853K-0707111 THI
Glass
12 1 853K-0707114 HAE
Upper frame
13 1 853K-0707115 JEHE
Back frame
14 1 853K-0707110 VSR (DAL
Right sliding window
15 1 853K-0707100 PERIUEL SR RS

Right glass assembly

150




805K.28.5 #a#itt CAB MOVEING WINDOW COMPONENT

151



853K.28.481¥ % CAB OVERTURN WINDOW COMPONENT

B #& ZHAS B Rk &5
NO.| Quantuty Part No. Description Specification Remark
1 1 853K-0705300 RE 25y
Balancer assembly
2 1 853K-0704300 Aol Bl
Left sliding assembly
3 4 0211-000600012-65 INFIE A M6X12 GB/T 5789 | 8.8 ZnNi
Bolt
4 1 853K-0704203 HIE B
Right sliding assembly
5 4 0211-001000016-65 INFIE A M10X 16 GB/T 5789 | 8.8 ZnNi
Bolt
6 1 885-0700170 R o e A
Lock
7 1 853K-0704100 W B AR
Overturn window frame
8 4 853K-0704003 wie
Idler wheel
9 2 853K-0704006 T &
Bottom buffer pad
10 1 853K-0704002 M E T4
Rubber strip
11 1 853K-0704001 TR T T 75
Glass
12 2 853K-0704005 FIE2G
Front buffer pad
13 1 885-0700160 TR o A
Lock
14 2 853K-0704004 Ja e nh A
Back buffer pad
15 1 853K-0708300 T i B
Lock assembly
16 1 853K-0704000 W A A

Overturn window assembly

152




805K.28.4 ##% CAB OVERTURN WINDOW COMPONENT

153





